Parts

Manual
1IS700Z Series

Zero-Turn Riding Mower

Models: Description:
5901214  1S700Z Series w/ 52" Side Discharge iCD Mower Deck (IS700ZB2852)

(

5901215  1S700Z Series w/ 61" Side Discharge iCD Mower Deck (IS700ZB2861)

5901224  IS700Z Series w/ 52" Side Discharge iCD Mower Deck (1S700ZKAV2352)

5901225  IS700Z Series w/ 61" Side Discharge iCD Mower Deck (1S700ZKAV2461)

5901226  1S700Z Series w/ 61" Side Discharge iCD Mower Deck (IS700ZBV2861)

5901242  1S700Z Series w/ 52" Side Discharge iCD Mower Deck ANSI-EXP (1S700ZB2852 ANSI

5901243  1S700Z Series w/ 52" Side Discharge iCD Mower Deck ANSI-EXP (1S700ZKAV2352 AN

5901264  1S700Z Series w/61" Side Discharge iCD Mower Deck (1S700ZB2761)

5901265  IS700Z Series w/ 52" Side Discharge iCD Mower Deck (1S7002B2752)

5901266  1S700Z Series w/ 52" Side Discharge iCD Mower Deck (IS700ZB2752 ANSI-EXP)

5901308  [S700Z Series w/ 61" Side Discharge iCD Mower Deck (IS700ZBV2661)

5901310  1S700Z Series w/ 52" Rear Discharge iCD Mower Deck (1IS700ZB2752RDCE)

5901385  1S700Z CAL Series w/ 52" Side Discharge iCD Mower Deck (IS7002B2752 CAL)

5901386  1S700Z CAL Series w/ 52" Side Discharge iCD Mower Deck (IS700ZKAV2352 CAL)

5901387  IS700Z CAL Series w/61" Side Discharge iCD Mower Deck (1S700ZB2761 CAL)

5901388  1S700Z CAL Series w/ 61" Side Discharge iCD Mower Deck (IS700ZKAV2461 CAL)
See Inside Front Cover for Additional Models

Briggs and Stratton Power Products Group, LLC.
5375 North Main Street

Munnsville, NY 13409 USA R _51036&9
800-933-6175 evision

Rev. Date: 04/05/17
TP 400-5103639-R-HZ-F




Models: Description:
5901394  [S700Z CAL Series w/ 61" Side Discharge iCD Mower Deck (1S700ZBV2661 CAL)

5901505  1S700Z Series w/ 61" Side Discharge iCD Mower Deck (1S700ZKAVE2661)
5901538  1S700Z CAL Series w/ 61" Side Discharge iCD Mower Deck (IS700ZKAVE2661 CAL)



Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIOU ....uuvurururrirrururursrursrsrsssrsssssrsssss ... oo oo oo 4
Rear BUMPET & ROPS GIOUP ....ciuieiieae ettt e e e e ettt e e e e e e e abeeeeaa e e s e naeteeeeeaaeaeaaaanneeeeeeee e e s aseeeaaaeesannsbneeeaeeaeannnranneaaens 6
Seat Mount & Floor Group - USA & ANSI-EXP MOTEIS ...ttt e e a e e e e 8
Seat Mount & FIOOr GroUp = CE MOUEIS .....ooiiiiiiiiiiiiiee ettt e e e e oottt et e e e s e bbb et e e e e e s e nbbbbeeeee e e e aasneereees 10
Seat SERVICE PARTS ....ooiiiiiiiiiiiiee et 12
Fuel Supply Hose & Tank Replacement Parts 14
FUET TANK & IMOUNT GIOUD ...ttt ettt ettt e et e 4 st e e et a2 s et e e 4 he e e e e b bt e e eab e e e e e e bR e e e e aab b e e e e nnnne e e s nnneeeean 16
INSEIUMENT CONLIOI PANEI ... ..ttt e ettt e e e e e e kb bt e e ee e e e e nnateaaeeeaannbseeeaeaeesaabnssaeaaaaeaannnnens 18
Instrument Control Panel - Kawasaki Fuel Injected Models .... 20
Engine & PTO Group ................. 22
Transaxle Drive Group 26
Motion Control Group - HaNdIES & DAMPENETS ......coiiiiieiiiiie ittt e e st e e e s e e s b e e e ab b e e s nanne e e s nnreeenas 28
Motion Control GroUP - CONIIOI SYSTEM ..o ieie ettt e e e e ettt e e e e e s st tb et e eeaeeeaaasntbeetaaeeesansbbeeaeeeeesaassnnseeeas 32
(Yo [ = TU ] ol €1 (01U | o ST PP UPP R TOUPPPP 34
e (ol =T = LI €T (o]0 o RO P TP PUPTRPPPPPPIN 36
REAT SUSPENSION GIOU ..vvvvvrvvrrrrrsrsssrsssrsrsssssssssssssssssssssssssssssssssssssssssssssssssnssssssssssssnssssasssnsssssnsssnsssssssnsssnssssossssssssssnssssnsnnnns 38
(D L=Tot I T (o TN o TP TP P PP PP PP PPPPPPI 40
Transaxle SERVICE PARTS - ZT3400 (5103589 _5103590) 44
AV 1oL I T (=T €1 (o TU | o T PPPRRRTRN 46
Decal Group - Brand & Model S/N: 2017243270 & BEIOW .......coovviiiiiiiiiiiiiiiiiiiiieiet ettt ettt et et e e e e e e e e e aeearaeeeesasaeanenees 48
Decal Group - Brand & Model S/N: 2017243271 & ADOVE .........uiiiiiiie ittt e e e e e e s aa e e e e s 50
Decal Group - Safety & Operation USA MOUEIS ........c..uiiiiiiieiie ettt e et e e e 52
Decal Group - Safety & Operation EXPOrt MOGEIS ..........eviiiiiiiiiiie ettt eas 54
Evap Canister Group - CAL Models (S/N: All); Other Models (S/N : 2016816349 & Below) ........ccoceeveeiiiiiiiiii, 56
EVAP Group - S/N : 2016816350 & ADOVE ..ottt e e e e ettt e e e s s e e e e e e e e b e e e e e e e e annanee 58
CE Guarding Group - Frame, Parking Brake & Engine CompartMent ..........cccuuiiiiieiiiiiiiiiee et ee e 60
52" MOWET DECK = ROIBIS ...ttt ettt ettt ettt e e e ekttt e e 1 b bt e e e sk b et e e ettt e o ea b et e e e bb e e e e nbe e e e snnneeeeabbneeans 62
52" Mower Deck - Housing, Covers, Spindles & Blades 64
52" & 61" Mower Deck - Hanger Chains 66
61" MOWET DECK - ROIIEIS ...ttt ettt et e oo h bttt e e e e oo bbb et e e e e e abt b et e e e e e e e aanbb e e b e e e e e e s aanbnneeeeas 68
52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893014 & BEIOW) .......evuvrriririirrireieiereierereuerererereneresenennnennnn. 70
52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893015 - 2017612394) .......vvveiiieeeeiiieeeesiireeeieee e sreeeensneeeennes 72
52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2017612395 & ADOVE) ......cciiiiiiiiiiiiiiiiee e 74
61" Mower Deck - Housing, Covers, SPINAIeS & BIAAES ........cooi it ae e 76
61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893014 & Below) ..........cccceeeeeees 78
61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893015 - 2017612394) 80
61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2017612395 & ADOVE) .....ccieiiiiiiiiiiiiie ettt 82
52" Mower Deck - Housing, Covers, Spindles & Blades - Rear DISCharge ............cvvviiiiiiiiiiiee e eeeee e 84
Spindle SERVICE PARTS = 5061095 ........uuuieiiitieiitiitesiiieeeaitteestaeaesasseeessssseeesssssseassssesessssssessssssesssssesssssssesssssesesansssesanns 86
Electrical Group S/N: 2017612394 & BEIOW .........uuuiiiiiiiiiiiiiiee ettt ettt e ettt e e e e ettt e e e e e s e bbb b e ee e e e e e e saareees 88
Electrical Group - Briggs & Stratton S/N: 2017612395 & Above 90
Electrical Group - Kawasaki S/IN: 2017612395 & ADOVE .........uuiiiiiiiiiiiitt ettt e e e e ea e e e e e 92
Electrical Group - Briggs & Stratton 49R977 Engine S/N: 2017612395 & ADOVE .......oeviiiiiiiiiiieiie e ciiiiee e esiieeeaa e 94
Electrical Group - Kawasaki Fuel Injected Engines S/N: 2017549125 & BEIOW .......ccoouiiiiiiiiieiiiiiiiee e 96
Electrical Group - Kawasaki Fuel Injected Engines S/N: 2017612395 & ADOVE .......ccoiiiiiiiuiiiiiiaaiiiiiiie e 98
Electrical Schematics - S/N: 2017612394 & BEIOW ......ccoiiiiiiiiiiie ittt e s e e e e e e 100-103
Electrical Schematics - B&S BAL777 VANGQUAIT ........uuviiiiiieiiiiiiiiiieee et eeitiieat e e e e e s staeaeeaeeassatataaetaeeassssntbaaeaaeeessanssaeraeaeeesan 104-107
Electrical Schematics - B&S 49R977 Vanguard S/N: 2017612394 & BEIOW .......cccviiiiiiiiiiieiiiieeeiee e 108-111
Electrical Schematics - Kawasaki Fuel Injected S/N: 2017549125 & BEIOW .......coiiiiiiiiiiiiiiiie i 112-115
Electrical Schematics - B&S S/N: 2017612395 & ADOVE ......eeiiiiiiiiiiiiiee ettt e e e e ettt e e e e e e e antbr e e ea e e e aaanneeens 116-119
Electrical Schematics - Kawi S/N: 2017612395 & ADOVE ...t 120-123
Electrical Schematics - B&S 49R977 Vanguard S/N: 2017612395 & ADOVE ........coocuuiiiiiiiee ittt sivvrea e 124-127
Electrical Schematics - Kawasaki Fuel Injected S/N: 2017549126 & ADOVE .......uvviiiiiieiiiiiiiiiiie e eeiiieee e e e esiena e e e e e 128-131

Torque Specification Chart ..........c..cooieiiiiiii e e v e e s en e s e n e ennnras Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303162

24 - Bearing, Cup

The above parts group applies to the following Mfg. Nos.:

5901388
5901225
5901386
5901308
5901394
5901226

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901505
5901538
5901215
5901224
5901266
5901242

5901265
5901387
5901264
5901214
5901310
5901243

5901385

TP 400-5103639-R-HZ-F



Main Frame & Front Suspension Group

REF NO

Footnotes

PART NO.
5025594
5025057
5021072
5020884
5022852
5100358
5047489
5025265X52
5025284
5023483
5025013X14
5025156
5025165
5025394
5025013X32
5102702
5402208B
5403810B
5102929
5025449
5025448
5025160
5020883
5405923B

QTy.

= AR BN BEANMN=22PDDNODNPAEAOPRARNONA A4 QA d a BN D =2 b

DESCRIPTION

SCREW, 5/16-18 X 1 PHILLIPS HD, BZ (Was 5025303)

* WELD, MAIN FRAME, 1S700Z - RED
NUT, 5/16-18 HEX NYLON LOCK

SEAL, GREASE

BEARING, TAPERED ROLLER, 1

PIVOT BEARING-1.00 X 1.125 ODX1.50

PIVOT BEARING, 1.00 X 1.125 OD X .50

SPACER, .75 X 1.00 X 2.38

BOLT, 3/4-16 X 6-1/2 YZ GD8

NUT, 3/4-16 HEX NYLON LOCK

SHOCK, SPRING ASSEMBLY

BOLT, 3/8-16 X 1-3/4 GD5

WASHER, 3/8 SAE

WASHER-3/8 FENDER

NUT, 3/8-16 HEX NYLOCK FLANGE

BOLT, 3/8-16 X 4 GD5 YZ

PAD, FRICTION - 1.25 X 4.00

WELD, CASTER YOKE -RED

WELD, PIVOTING FRONT END - RED (61" Models)
CAP, LOW PROFILE, STEEL

WASHER, BELLEVILLE - 1.500 X .755

NUT, 3/4-16, HEX JAM NYLON LOCK

WASHER, 3/4 SAE

BEARING, CUP (SV)

WELD, PIVOTING FRONT END - RED (52" Models)

* If frame is damaged, call 1-800-933-6175 ext. 709

The above parts group applies to the following Mfg. Nos.:

5901388
5901225
5901386
5901308
5901394
5901226

5901505
5901538
5901215
5901224
5901266
5901242

5901265
5901387
5901264
5901214
5901310
5901243

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901385

TP 400-5103639-R-HZ-F



Rear Bumper & ROPS Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

IMPORTANT NOTE:

Contact the Service Department

at 1-800-933-6175 ext. 709 for ROPS
replacement parts. You must provide the
serial number of the ROPS system.

_________ 165° Bend | 5303163

Roll Bar

The above parts group applies to the following Mfg. Nos.:

5901265
5901214
5901224
5901308
5901387
5901505

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901538
5901242
5901243
5901264
5901385
5901310

5901226
5901215
5901266
5901225
5901386
5901388

5901394

TP 400-5103639-R-HZ-F



Rear Bumper & ROPS Group

REF NO

Footnotes

PART NO.
5410485A
5410486B
5410483B
5023484
5025017X10
5025017X22
5025396
5025158
5025155
5025392
5025011X6
5025013X8
5100139
5100267
5410295A
5025056
5025156
5025394
5103403X1
5105140X1

QTy.

N O

MO MNOMNOMNOMNOMN2TNADMDN S 2N = 2 oo

DESCRIPTION
PLATE, HEAT SHIELD, 1S700 - BLK
PLATE, CARB PROTECTOR - RED
WELD, BUMPER - IS700 - RED
ROPS (Call 1-800-933-6175 x708 if replacing a ROPS)
PLUG, PANEL, 1.25 - BLACK
BOLT, 1/2-13 X 1-1/4 GD5 YZ
BOLT, 1/2-13 X 2-3/4 GD5 YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
WASHER, 1/2 SAE
WASHER, 5/16 SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3/4 GD5
BOLT, 3/8-16 X 1 GD5 YZ
SEAT BELT, RETRACTING - ASSM
SCREW, 1/2-13 X 1.00, SHCS
PLATE, SEAT BELT ANCHOR - BLK
NUT, 1/2-13 HEX NYLON LOCK
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE

ANTI-RATTLE SPRING, FEMCO #230328972 (SV) (180 Degree Bend Roll Bar)
ANTI-RATTLE SPRING, ROPS, 165 DEGREE (SV) (165 Degree Bend Roll Bar)

The above parts group applies to the following Mfg. Nos.:

5901265
5901214
5901224
5901308
5901387
5901505

5901538
5901242
5901243
5901264
5901385
5901310

5901226
5901215
5901266
5901225
5901386
5901388

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901394

TP 400-5103639-R-HZ-F



Seat Mount & Floor Group - USA & ANSI-EXP Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303180

The above parts group applies to the following Mfg. Nos.:

5901226
5901265
5901386
5901394
5901242
5901266

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901385
5901264
5901215
5901538
5901243
5901505

5901388
5901225
5901224
5901214
5901308
5901387

TP 400-5103639-R-HZ-F



Seat Mount & Floor Group - USA & ANSI-EXP Models
REFNO PARTNO. QTYv. DESCRIPTION

1 197546 8 MNT, VBRTN, RBBR
2 5410297B 1 PLATE, FLOOR, RIDGID, I1S700 - RED
3 5410296B 1 PLATE, FLOOR, REMOVABLE, IS700 - RED
4 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5025155 2 WASHER, 5/16 SAE
6 5025011X8 2 BOLT, 5/16-18 X 1 GD5 YZ
7 5025156 2 WASHER, 3/8 SAE
8 5025013X44 2 BOLT, 3/8-16 X 5-1/2 GD5 YZ
9 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
10 5061599 1 SEAT, XB-180, NO LOGO, BLACK (S/N: 2017202281 & Below)
11 5600650 1 ASSM, SEAT PLATE W/DECALS - 1IS700Z (5409985B) (SV)(USA Models - S/N:
2017612394 & Below)
12 5025145X10 1 BOLT, 5/16-18 X 1-1/4, CARRIAGE YZ
13 80003675 1 NUT, 5/16-18,GR8, HEX, CNTR LK, ZINC/CL
14 1670578 1 KNOB-INT THR .312-18 4-ARM 2.12WD 1.06LG
15 5101374 1 SAFETY WALK, FLOOR REST, 6.00 X 16.00
16 5101333 1 SAFETY WALK, FLOOR PLATE, S50X, 10X16
17 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
18 5410611A 1 PLATE, SEAT BELT GUARD, IS700 - BLK
19 5025299X8 2 SCREW, 1/4-20 X 1, ALLEN BH, CZ
20 5025154 2 WASHER, 1/4 SAE
21 5025391 2 NUT, 1/4-20, NYLOCK FLANGE
22 5600676 1 ASSM, SEAT PLATE W/DECALS - 1IS700Z, ANSI-EXP (5409985B) (SV)(Export
Models - S/N: 2017612394 & Below)
23 5104741 1 SEAT, 907 SEAT INC (S/N: 2017202282 - 2017612394)
24 5105039 1 SEAT, 907 WITH ARM RESTS W/ SWITCH (S/N: 2017612395 & Above)
25 5600989 1 ASSM, SEAT PLATE W/DECAL (5416034B) (SV)(USA Models - S/N:
2017612395 & Above)
26 5601059 1 ASSM, SEAT PLATE W/DECALS, EXP (5416034B) (SV)(Export Models - S/N:
2017612395 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901226 5901385 5901388
5901265 5901264 5901225
5901386 5901215 5901224
5901394 5901538 5901214
5901242 5901243 5901308
5901266 5901505 5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 9 TP 400-5103639-R-HZ-F



Seat Mount & Floor Group - CE Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303646

25

11,30,33

The above parts group applies to the following Mfg. Nos.:
5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 10 TP 400-5103639-R-HZ-F



Seat Mount & Floor Group - CE Models
REFNO PARTNO. QTYv. DESCRIPTION

1 197546 8 MNT, VBRTN, RBBR
2 54102978 1 PLATE, FLOOR, RIDGID, IS700 - RED (S/N: 2016733963 & Below)
3 54102968 1 PLATE, FLOOR, REMOVABLE, IS700 - RED
4 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5025155 2 WASHER, 5/16 SAE
6 5025011X8 2 BOLT, 5/16-18 X1 GD5 YZ
7 5025156 2 WASHER, 3/8 SAE
8 5025013X44 2 BOLT, 3/8-16 X 5-1/2 GD5 YZ
9 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
10 5061599 1 SEAT, XB-180, NO LOGO, BLACK (S/N: 2017202281 & Below)
11 5600676 1 ASSM, SEAT PLATE W/DECALS - 1S700Z, ANSI-EXP (5409985B) (SV)(S/N:
2016733963 & Below)
12 5025145X10 1 BOLT, 5/16-18 X 1-1/4, CARRIAGE YZ
13 80003675 1 NUT, 5/16-18,GR8, HEX, CNTR LK, ZINC/CL
14 1670578 1 KNOB-INT THR .312-18 4-ARM 2.12WD 1.06LG
15 5101374 1 SAFETY WALK, FLOOR REST, 6.00 X 16.00
16 5101333 1 SAFETY WALK, FLOOR PLATE, S50X, 10X16
17 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
18 5410611A 1 PLATE, SEAT BELT GUARD, IS700 - BLK
19 5025299X6 4 SCREW, 1/4-20 X 3/4, ZINC PHOS & OIL
20 5025154 4 WASHER, 1/4 SAE
21 5025391 6 NUT, 1/4-20, NYLOCK FLANGE
22 5104741 1 SEAT, 907 SEAT INC (S/N: 2017202282 - 2017615394)
23 5412038A 1 PLATE, SEAT BELT GUARD, RH - IS700 - BLK
24 5104173 1 RUBBER, SEAT GUARD, 1S700 CE
25 5025606 1 J-BOLT, 1/4-20 X 1-1/2, CZ
26 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
27 5044577 2 WASHER, .265 X 1.50 X .109, YZ
28 5025010X6 4 BOLT, 1/4-20 X 3/4 GD5 YZ
29 5413492B 1 PLATE, FLOOR, RIDGID EU - RED (S/N: 2016733964 & Above)
30 5600933 1 ASSM, SEAT PLATE W/DECALS, 1S700ZCE (5413764B) (SV)(S/N:
2016733964 - 2017612394)
31 -- 1 PLATE, THROTTLE STOP - BLK (5406227A)
32 5105039 1 SEAT 907 WITH ARM RESTS W/SWITCH (S/N: 2017612395 & Above)
33 5601060 1 ASSM, SEAT PLATE W/DECALS, EXP (5416349B) (S/N: 2017612395 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 11 TP 400-5103639-R-HZ-F



Seat SERVICE PARTS

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Seat (P/N: 5061599)
Service Parts:

1 - Kit, Arm Rest
2 - Spring, Seat Adjustment
3 - Kit, Seat Rails

Seat (P/N:5104741)
Service Parts:

4 - 4" SL Track Set, 9" Flat

5 - Black Selfskin-Arm Pad Only
6 - Back Assembly

7 - Cushion Assembly

8 - Arm Bracket (w/Pad & Hdwr)
9 - Delta Switch (NC)

5061599
5104741
5105039

Seat (P/N: 5105039)
Service Parts:

10 - 4" SL Track Set, 9" Flat

11 - Back Assembly

12 - Cushion Assembly

13- Arm Asm, LH & RH, C13 Seat

14 - Arm Pad, C13 Seat

15 - Seat Switch

16 - Seat Switch, w/ Twist-In Assembly

The above parts group applies to the following Mfg. Nos.:

5901215
5901266
5901538
5901226
5901264
5901225

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901308
5901387
5901224
5901243
5901505
5901214

5901242
5901386
5901310
5901394
5901385
5901265

5901388

12

TP 400-5103639-R-HZ-F



Seat SERVICE PARTS

REF NO

Footnotes

PART NO.
1686907

5100652

5061599X1
5104741X1
5022185

5104741X3
5104741X4
5104741X5
5104741X6
5104741X1
5104741X3
5104741X4
5104681X3
5104681X4
7023354

5100541

QTy.

U G G QU G U G O G QT G (U U G G g

DESCRIPTION
ARMREST KIT
SPRING, EXTENSION, SEAT ADJUSTMENT (BLK OR SLVR)
SEAT RAIL, KIT, RH AND LH
4" SL TRACK SET - 9" FLAT - W/HDWR
ARM REST, BLACK MOLDED, PAD ONLY
BACK ASSEMBLY FOR 907
CUSHION ASSEMBLY FOR 907
ARM BRACKET W/PAD & HARDWARE
DELTA SWITCH - NORMALLY CLOSED
4" SL TRACK SET - 9" FLAT - W/HDWR
BACK ASSEMBLY FOR 907
CUSHION ASSEMBLY FOR 907
ARM ASM, LH & RH, C13 SEAT
ARM PAD, C13 SEAT
SWITCH, SEAT
SWITCH, SEAT W/ TWIST-IN ASSEMBLY

The above parts group applies to the following Mfg. Nos.:

5901215
5901266
5901538
5901226
5901264
5901225

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901308
5901387
5901224
5901243
5901505
5901214

5901242
5901386
5901310
5901394
5901385
5901265

5901388

13

TP 400-5103639-R-HZ-F



Fuel Supply Hose & Tank Replacement Parts

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

LH Fuel
Tank

2,6,7,12

25— 1

TR TN

\ =
n 10 ]

%H—r— 3
i
To

engine

0

0

RH Fender

The above parts group applies to the following Mfg. Nos.:

5901264
5901215
5901385
5901266
5901538
5901226

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901225
5901394
5901505
5901242
5901243
5901388

5901224
5901308
5901310
5901387
5901265
5901386

5901214

14

TP 400-5103639-R-HZ-F



Fuel Supply Hose & Tank Replacement Parts

REF NO PART NO. QTY. DESCRIPTION
1 5020835 2 CLAMP, HOSE EXTERNAL, 1/2 - RED
2 5050831X29 1 HOSE, 1/4" FUEL, 29.00" (Briggs & Stratton Commercial Turf Engines Only)
3 5050833X13 1 WIRE LOOM, 1/2 ID, 13.00 LONG (Briggs & Stratton Commercial Turf Engines
Only)
4 5021178X3 1 FUEL FILTER (SV)
5 5101149 1 HOSE ASSEMBLY (SV)
6 5050831X9 1 HOSE, 1/4" FUEL, 9.00" (Kawasaki Carbureted Engines Only)
7 5050831X22P5 1 HOSE, 1/4" FUEL, 22.50" (Briggs & Stratton Vanguard Engines Only)
8 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ (Briggs & Stratton Commercial Turf & Kawasaki EFI
Engines Only)
9 5025154 2 WASHER, 1/4 SAE (Briggs & Stratton Commercial Turf & Kawasaki EFI Engines
Only)
10 5021500 2 CLAMP, VINYL INSULATED (Briggs & Stratton Commercial Turf & Kawasaki EFI
Engines Only)
11 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE (Briggs & Stratton Commercial Turf &
Kawasaki EFI Engines Only)
12 5050831X34 1 HOSE, 1/4" FUEL, 34.00" (Kawasaki EFI Engines Only)

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901264 5901225 5901224 5901214
5901215 5901394 5901308
5901385 5901505 5901310
5901266 5901242 5901387
5901538 5901243 5901265
5901226 5901388 5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 15 TP 400-5103639-R-HZ-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303164

The above parts group applies to the following Mfg. Nos.:

5901387
5901243
5901265
5901308
5901394
5901385

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901225
5901242
5901214
5901264
5901505
5901538

5901215
5901224
5901388
5901266
5901386
5901310

5901226

16

TP 400-5103639-R-HZ-F



Fuel Tank & Mount Group
REFNO PARTNO. QTYv. DESCRIPTION

1 5025170 10 WASHER, 5/16 LOCK YZ
2 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025386 6 SCREW, #10-24 X 3/8 ALLEN BHBZ
4 5103176 1 TANK, FUEL, IS500 & IS1500 - LH
4A 5022917X1 1 GROMMET, FUEL GAUGE (SV)
4B 5022917 1 GAUGE, FUEL (SV)
5 5049948 1 TANK, FENDER, 1500Z - RH
6 5103005 1 FUEL CAP, 3-1/2", MANAGED VENT OUT, 12"
7 5400250B 2 BADGE, IS1500Z, RED
8 5409854A 1 WELD, TANK MOUNT, RH - BLK
9 5409856A 1 WELD, TANK MOUNT, LH - BLK
10 5025011X6 10 BOLT, 5/16-18 X 3/4 GD5
11 5025013X10 4 BOLT, 3/8-16 X 1-1/4 GD5
12 5025292 10 WASHER, 5/16 F436 FLAT
13 5025293 4 WASHER, 3/8 GD.9 FLAT
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901387 5901225 5901215 5901226
5901243 5901242 5901224
5901265 5901214 5901388
5901308 5901264 5901266
5901394 5901505 5901386
5901385 5901538 5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 17 TP 400-5103639-R-HZ-F



Instrument Control Panel

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Ignition Switch Service Parts

7A - Key, Ignition, Set
7B - Cover
7C - Plastic Nut

5303165

The above parts group applies to the following Mfg. Nos.:

5901224
5901243
5901388
5901242
5901226
5901265

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901387
5901266
5901308
5901215
5901264
5901394

5901386
5901225
5901214
5901310
5901385

18

TP 400-5103639-R-HZ-F



Instrument Control Panel

REF NO PART NO. QTy.

1 5025299X4 3

2 5022222 1
3 5022180 1
4 1709188 1
5 -- 1
6 5022269 1
7 5020927 1
7A 5022789 1
7B 5022790 1
7C 5022791 1
8 5047779 1

9 5025309 1
10 5025179X6 2
11 5025271 2
12 5101073 1
13 5101537 1
13A 5046360X1 1
14 5410303A 1
15 5021030 2
16 5101076 1

Footnotes

* When replacing this hour meter, please call our service department at 1-800-933-6175 ext. 709

DESCRIPTION
SCREW, 1/4-20 X 1/2 ALLEN BH
RING, SWITCH RETAINER
SWITCH, BLADE ENGAGEMENT
PLUG, .820X1.44 HOLE, BLACK PLASTIC
* HOUR METER, ASSEMBLY (5409263)
O-RING, 7/8 1D X 1/16 W
SWITCH, IGNITION, 6 POST
KEY, IGNITION, SET (SV)
COVER (SV)
PLASTIC NUT (SV)
CABLE, CHOKE CONTROL, 51 (2)
NUT, 3/8-24 HEX JAM
SCREW, #10-24 X 3/4 ROUND PHILLIPS
NUT, #10-24 HEX NYLON LOCK
CABLE, THROTTLE, 42" (All other models)

LEVER, THROTTLE CONTROL, HEAVY-DUTY

KNOB, THROTTLE CONTROL (SV)
PLATE, CONTROL PANEL, 1IS600Z - BLK
TIE,SELF-LOCKING, 6"

CABLE, THROTTLE, 47" (Briggs & Stratton Model 541777 Vanguard Engine

Models)

The above parts group applies to the following Mfg. Nos.:

5901224 5901387 5901386
5901243 5901266 5901225
5901388 5901308 5901214
5901242 5901215 5901310
5901226 5901264 5901385
5901265 5901394

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

19

TP 400-5103639-R-HZ-F



Instrument Control Panel - Kawasaki Fuel Injected Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304339

Ignition Switch Service Parts
2A - Key, Ignition, Set
2B - Cover
2C - Plastic Nut

The above parts group applies to the following Mfg. Nos.:

5901505
5901538

20 TP 400-5103639-R-HZ-F

© Copyright 2017 Briggs and Stratton. All Rights Reserved.



Instrument Control Panel - Kawasaki Fuel Injected Models
REFNO PARTNO. QTY. DESCRIPTION

1 1709188 1 PLUG, .820X1.44 HOLE, BLACK PLASTIC
2 5020927 1 SWITCH, IGNITION, 6 POST
2A 5022789 1 KEY, IGNITION, SET (SV)
2B 5022790 1 COVER (SV)
2C 5022791 1 PLASTIC NUT (SV)
3 5022180 1 SWITCH, BLADE ENGAGEMENT
4 5022222 1 RING, SWITCH RETAINER
5 5022269 1 O-RING, 7/8 D X 1/16 W
6 5102219 1 ACTUATOR, ROCKER SWITCH, RED
7 5025299X4 3 SCREW,ALLEN HEAD 1/4-20X.500 ZINC PHOS
8 5103809 1 LIGHT, INDICATOR, PANEL, RED
9 -- 1 MODULE, THROTTLE CONTROL (SEE ELECTRICAL GROUP - KAWASAKI
FUEL INJECTED MODELS)
10 -- 1 *HOUR METER, ASSEMBLY (5409263)
11 5102218 1 BODY, ROCKER SWITCH
12 5414562A 1 PLATE,CONTROL PANEL,IS700Z,KAV EFI - BLK
13 5025010X12 1 BOLT, 1/4-20 X 1-1/2 GD5 CZ
14 5025154 1 WASHER, 1/4 SAE
15 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE
Footnotes

* When replacing this hour meter, please call our service department at 1-800-933-6175 ext. 709

The above parts group applies to the following Mfg. Nos.:
5901505
5901538

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 21 TP 400-5103639-R-HZ-F



Engine & PTO Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Muffler for models equipped
with Briggs & Stratton engines.

27—k

Muffler & mounting hardware 26
for models equipped
with Kawasaki engines.

r

5303166
5303227
5303228
5303229
_________________ 1
Hardware for securing :
Briggs & Stratton engines |
I
to the frame. 1
l
34 1
e~ '
o 25 i
@ 1
n“‘“ 14 !
I
33 I
_________________ J
f=—========= -
| S/N: 2017555756 |
[ & Below :
| i
| I
I I
I I
| I
I I
1 I
1 I
I I
I I
]

5A - Kit, Clutch Wire Repair
(For repairing wires
connecting to clutch)

to 65 Ft. Lbs (88 Nm)
Apply Loctite 271 to threads
of crankbolt when assembling.

Torque crankshaft bolt
ﬂ/ q

The above parts group applies to the following Mfg. Nos.:

5901214 5901505 5901386 5901266
5901225 5901242 5901243
5901215 5901265 5901385
5901264 5901310 5901308
5901387 5901226 5901224
5901538 5901394 5901388
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 22

TP 400-5103639-R-HZ-F



Engine & PTO Group

REF NO PART NO. QTy. DESCRIPTION

1 - 1 ENGINE, B&S, COMM TURF, 49L977 (Models with Briggs & Stratton Commercial
Turf 49L977 Engines)

2 - 1 REPLACE WITH REF # 4 (S/N: 2017555756 & Below)
3 5022726 1 KEY 1/4 SQ X 1 1/2 LONG
4 5105108 1 PULLEY, CRANKSHAFT 1.1255"ID X 5.318" OB (S/N: 2017555756 & Above)
5 5100084 1 CLUTCH,5218-221, WARNER
5A 5600575 1 KIT, CLUTCH WIRE REPAIR (SV)
6 5025585 2 BELLEVILLE WASHER 1.1875 X .442 X .089
7 5102866 1 BOLT, CRANKSHAFT, 7/16-20 X 3, GD8
8 5025055X18 1 BOLT, 5/16-18 X 2-1/4 GD5 TFL, CZ
9 5044617 4 WASHER, .34 X 1.25 X 10 GA
10 5043636 1 CLUTCH ANCHOR PAD
11 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE (Qty: 7 - Models w/ Kawasaki Engines S/N:
2016915554 & Below)
12 5025139 1 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
13 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ
14 5025155 2 WASHER, 5/16 SAE (Models w/ Kawasaki Engines S/N: 2016915554 & Below)
15 5410367A 1 ANCHOR, CLUTCH, 1S600-IS700 - BLK
16 5025011X14 2 BOLT, 5/16-18 X 1-3/4 GD5 CZ (Qty: 2 - Models w/ Kawasaki Engines S/N:

2016915554 & Below)

17A 593249 1 MUFFLER, RIGHT OUTLET ASSY (B&S Commercial Turf & Model 49R977
Vanguard Engines)

17B 843906X1 1 MUFFLER, ASSY, SERVICE PART (B&S Model 541777 Vanguard Engines)
17C 5104326 1 MUFFLER, KAWI, HORIZONTAL, 5" CAN (Kawasaki Engines)
18 5025532 4 BOLT,HEX FLG,SER GD5 3/8-16X1-1/4PACH CZ (Models equipped with
Kawasaki Engines Only)
19 5021379 1 GROMMET, 7/8
20 5022234 1 ADAPTER-OIL DRAIN (Models equipped with Kawasaki Engines Only)
21 5048681 1 HOSE, OIL DRAIN
22 5101492 1 TIE,SELF-LOCKING, 24"
23 - 1 NO LONGER AVAILABLE - LABEL, BRIGGS & STRATTON LOGO
24 5046446 2 SPACER, .39 X 1.00 X .80, CZ (Models Kawasaki Engines S/N: 2016915554 &
Below)
25 5025188 4 WASHER, 5/16 INT. TOOTH LOCK
26 5104348 1 EXTENSION, TAILPIPE, 3" - BLACK (B&S Commercial Turf & Model 49R977

Vanguard Engines)
27 5025470 2 SCREW,SELF-TAP,#8-32 X 3/8, WASH HEX, CZ (B&S Commercial Turf & Model
49R977 Vanguard Engines)

28 5025010X6 1 BOLT, 1/4-20 X 3/4 GD5 YZ

29 5025154 1 WASHER, 1/4 SAE

30 5021500 1 CLAMP, VINYL INSULATED

31 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE

32 5100366 1 METRIC ADAPTER, M14-1.5" TO 3/8 NPTF (B&S Vanguard Engines)

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901214 5901505 5901386 5901266
5901225 5901242 5901243
5901215 5901265 5901385
5901264 5901310 5901308
5901387 5901226 5901224
5901538 5901394 5901388

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 23 TP 400-5103639-R-HZ-F



Engine & PTO Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Muffler for models equipped
with Briggs & Stratton engines.

27—k

Muffler & mounting hardware 26
for models equipped
with Kawasaki engines.

r

5303166
5303227
5303228
5303229
_________________ 1
Hardware for securing :
Briggs & Stratton engines |
I
to the frame. 1
l
34 1
e~ '
o 25 i
@ 1
n“‘“ 14 !
I
33 I
_________________ J
f=—========= -
| S/N: 2017555756 |
[ & Below :
| i
| I
I I
I I
| I
I I
1 I
1 I
I I
I I
]

5A - Kit, Clutch Wire Repair
(For repairing wires
connecting to clutch)

to 65 Ft. Lbs (88 Nm)
Apply Loctite 271 to threads
of crankbolt when assembling.

Torque crankshaft bolt
ﬂ/ q

The above parts group applies to the following Mfg. Nos.:

5901214 5901505 5901386 5901266
5901225 5901242 5901243
5901215 5901265 5901385
5901264 5901310 5901308
5901387 5901226 5901224
5901538 5901394 5901388
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 24

TP 400-5103639-R-HZ-F



Engine & PTO Group

REF NO PART NO. QTY. DESCRIPTION
33 5025025X14 4 BOLT, 5/16-24 X 1-3/4, GD (B&S Engines)
34 5025616 4 NUT, 5/16-24, NYLOCK FLANGE, GD8, CZ (B&S Engines)
35 - 1 ENGINE, B&S VANGUARD, 541777 (Models with Briggs & Stratton Vanguard
541777 Engines)
36 - 1 ENGINE, KAWASAKI, FS691 (Models with Kawasaki FS691)
37 - 1 ENGINE, KAWASAKI, FS730V (Models with Kawasaki FS730V Carbureted)
38 - 1 ENGINE, B&S, COMM TURF, 1-1/8 X 4.29, 49T877 (Models with Briggs &
Stratton Commercial Turf 49T877 Engines)
39 - 1 ENGINE, B&S VANGUARD, 49R977 (Models with Briggs & Stratton Vanguard
49R977 Engines)
40 - 1 ENGINE, KAWASAKI, FS730V, EFI (Models with Kawasaki FS730V Fuel
Injected)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901214 5901505 5901386 5901266
5901225 5901242 5901243
5901215 5901265 5901385
5901264 5901310 5901308
5901387 5901226 5901224
5901538 5901394 5901388

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 25 TP 400-5103639-R-HZ-F



Transaxle Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

: S/N: 2017752618 & Below !

N 10

Crankshaft
Pulley

5303214
Connects to mount

on frame of unit. \)
@<\ )
27

28

1

| 9
<§>/ Adjustable Stationary

Idler Pulley Idler Pulley

Transmission
Pulley

The above parts group applies to the following Mfg. Nos.:

5901394 5901308 5901266 5901385
5901505 5901387 5901215
5901243 5901226 5901386
5901224 5901225 5901214
5901388 5901310 5901265
5901242 5901264 5901538

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

26

TP 400-5103639-R-HZ-F



Transaxle Drive Group

REF NO PART NO.

1 5103792
2 5101965
3 5103787
4 5101103
5 5410310A
6 5103763
7 5025034
8 5103765
9 5025156
10 5025013X44
11 5025394
12 5025158
13 5025017X44
14 5103764
15 5100520
16 5103262
17 7078243
18 5103812
19 5412787A
20 5025038
21 5025396
22 5103789
23 5100334
24 5020923
25 5025293
26 5025013X28
27 5021812
28 5100632
29 5025128
30 5410589A
31 5103653
32 5025011X6
33 5025155
34 5025392
35 5025165
36 5046860
37 5105146
38 5105098
39 5104239
40 5105145
41 5105101
Footnotes

QTy.

- a3 e DN = a2 A PNON AN A 2 o aoa

4 a4 a4 g a aAa NN 2

DESCRIPTION
PULLEY, IDLER-V, 5.830B, .381ID, .94W
SPACER, .390 X 1.00 X .188, CZ
SHIELD, BEARING PULLEY, 3/8ID (Qty: 2 - S/N: 2017752618 & Below)
SHIELD, PULLEY BEARING (S/N: 2017752618 & Below)
PLATE, RESERVOIR MOUNT - BLK
SPACER, .39 X .63 X 4.06, CZ
NUT, 3/8-16 HEX
SPACER, .39 X .63 X 2.81, CZ
WASHER, 3/8 SAE
BOLT, 3/8-16 X 5-1/2 GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/2 SAE
BOLT, 1/2-13 X 5-1/2 GD5 YZ
PULLEY, IDLER 5"0D .500ID, .75W STL (S/N: 2017752618 & Below)
SPACER, .52 X 1.00 X .22, CZ (S/N: 2017752618 & Below)
SPACER, IDLER ARM, 1/2"
BEARING, BALL, AXLE
SPACER, .52 X .84 X 1.53, PM
WELD, ARM, PUMP DRIVE IDLER, 6.38 - BLK
NUT, 1/2-13 HEX, YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
PULLEY, C-SEC, V-IDLER, 6.25"0ODX3/8ID (S/N: 2017752618 & Below)
SPACER, .39 X 1.00 X .63, CZ (S/N: 2017752618 & Below)
SPACER, SHOULDER
WASHER, 3/8 GD.9 FLAT
BOLT, 3/8-16 X 3-1/2 GD5 CZ
EYE BOLT, 3/8-16 X 6, 3.0 THREAD

SPRING-EXT, 1.250D X 9.3LG X .142WR, BLK (coil-to-coil spring measurement:

5%)

NUT, 3/8-16 HEX SERRATED FLANGE

PLATE, PULLEY SUPPORT - BLK

BELT, A-SEC, 114.3"EL, ARAMID, WRPD

BOLT, 5/16-18 X 3/4 GD5

WASHER, 5/16 SAE

NUT, 5/16-18 HEX NYLOCK FLANGE

WASHER-3/8 FENDER

SPACER, .39 X 1.00 X .50, PM, CZ (S/N: 2017752619 & Above)
SHIELD, BEARING, 3/8ID X 2-7/80D, CZ (S/N: 2017752619 & Above)
PULLEY, FLT IDLER, 5.0 X .75 X .38, CZ (S/N: 2017752619 & Above)
SPACER, .52 X .88 X .14, BZ (S/N: 2017752619 & Above)

SHIELD, BEARING, 1/2ID X 2-7/8 OD, CZ (S/N: 2017752619 & Above)
PULLEY, FLT IDLER, 5.0 X .75 X .50SH, CZ (S/N: 2017752619 & Above)

The above parts group applies to the following Mfg. Nos.:

5901394 5901308
5901505 5901387
5901243 5901226
5901224 5901225
5901388 5901310
5901242 5901264

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901266
5901215
5901386
5901214
5901265
5901538

5901385

27 TP 400-5103639-R-HZ-F



Motion Control Group - Handles & Dampeners

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303168A

S/N: 2017612394 & Below

A ——

The above parts group applies to the following Mfg. Nos.:

5901265
5901308
5901264
5901386
5901224
5901215

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901387
5901505
5901388
5901266
5901243
5901385

5901242
5901226
5901538
5901394
5901214
5901225

5901310

28

TP 400-5103639-R-HZ-F



Motion Control Group - Handles & Dampeners

REF NO

37
38
39
40
41

Footnotes

PART NO.
5101307
5025392
5022665
80003531
5025210
5025013X6
5025394
5025155
5025013X10
5025096
5021098
5025010X6
5409984A
5025055X12
80003579
5025391
5025013X14
5047004A
5025139
5025055X14
5025127
5023260
5022645
5022068
5021499
5410610A
5010546
5409982A
5409983A
5100947
5104375
5100940
5410103A
5410102A
5400637A

5400636A
5025154
5104722
5414431A
5414432A

QTy.

N

N

= = =2 DD PNODMNOMN =L =DM MNMNNMNNMNNDNOPRABENROOANMNNDMNPANDAELE=2 00N DN

—_ = N O =

DESCRIPTION
10MM BALL STUD, 5/16-18 X 3/4 THDS
NUT, 5/16-18 HEX NYLOCK FLANGE
BODY CLIP, 1/4-20 X 1/2 DEEP
SCREW, 5/16-18X0.750, GR5, WHIZ-LOCK, ZC
PIN, HAIR, .0915 X 1-7/8
BOLT, 3/8-16 X 3/4 GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 5/16 SAE
BOLT, 3/8-16, GD5
NUT, 3/8-16 HEX NYLON LOCK
BEARING, BRONZE FLANGE, 3/4
BOLT, 1/4-20 X 3/4" GD5
BRACKET, SWITCH MOUNT - BLK (S/N: 2017612394 & Below)
BOLT, 5/16-18 X 1-1/2 GD5 TFL
BOLT,1/4-20X0.750,GR5,RH SH SQ NK,ZNC/CLR (S/N: 2017612394 & Below)
NUT, 1/4-20 HEX NYLOCK FLANGE (Qty: 4 - S/N: 2017612394 & Below)
BOLT, 3/8-16 X 1-3/4 GD5 (S/N: 2017612394 & Below)
MOUNT, CONTROL ARM - BLK (9.0" Total Length, 4 Adjustment Holes)
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT- 5/16-18 X 1-3/4 GD5 TFL
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
BUSHING, FLANGE 3/8ID X 7/8 LONG
SPRING, REVERSE RETURN
GRIP, FOAM, 3/4 ID, 16 LONG (S/N: 2017499983 & Below)
BEARING, FLANGE
PLATE, NUETRAL LOCK SHIELD, IS700 - BLK
COLLAR, 3/8 SET
PLATE, NEUTRAL LOCK, LH - BLK
PLATE, NEUTRAL LOCK, RH - BLK (Not illustrated)
SEE ELECTRICAL GROUP (S/N: 2017612394 & Below)
ROD, NEUTRAL RETURN
FLANGED BUSHING, 3/8IDX.630DX.8125FL
DAMPENER, CONTROL,#(P6709/P3610)
WELD, CONTROL SHAFT, RH - BLK (S/N: 2017612394 & Below)(Not illustrated)
WELD, CONTROL SHAFT, LH - BLK (S/N: 2017612394 & Below)

WELD, HANDLE MOTION CONTROL RH - BLK (S/N: 2017499983 & Below)(Not
illustrated)

WELD, HANDLE MOTION CONTROL LH - BLK (S/N: 2017499983 & Below)
WASHER, 1/4 SAE (Qty: 4 - S/N: 2017612394 & Below)

GRIP, FOAM, 1" ID, 16" LONG (S/N: 2017499984 & Above)

WELD,HANDLE MOTION CNTRL,19.0,1.0,LH,BLK (S/N: 2017499984 & Above)

WELD,HANDLE MOTION CNTRL,19.0,1.0,RH,BLK (S/N: 2017499984 &
Above)(Not illustrated)

The above parts group applies to the following Mfg. Nos.:

5901265
5901308
5901264
5901386
5901224
5901215

5901387
5901505
5901388
5901266
5901243
5901385

5901242
5901226
5901538
5901394
5901214
5901225

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901310

29

TP 400-5103639-R-HZ-F



Motion Control Group - Handles & Dampeners

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303168A

S/N: 2017612394 & Below

A ——

The above parts group applies to the following Mfg. Nos.:

5901265
5901308
5901264
5901386
5901224
5901215

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901387
5901505
5901388
5901266
5901243
5901385

5901242
5901226
5901538
5901394
5901214
5901225

5901310

30

TP 400-5103639-R-HZ-F



Motion Control Group - Handles & Dampeners

REF NO
42
43

44
45
46
47

Footnotes

PART NO.
5415732A
5415733A

5025013X14
5025010X14
5025156
5025396

QTy.

1
1

N D NN

DESCRIPTION
WELD, CONTROL SHAFT, LOCKOUT, LH - BLK (S/N: 2017612395 & Above)

WELD, CONTROL SHAFT, LOCKOUT, RH - BLK (S/N: 2017612395 &
Above)(Not illustrated)

BOLT, 3/8-16 X 1-3/4 GD5 CZ (S/N: 2017612395 & Above)

BOLT, 1/4-20 X 1-3/4 GD5 CZ (S/N: 2017612395 & Above)

WASHER, 3/8 SAE (Qty: 4 - S/N: 2017612394 & Below)

NUT, 3/8-16 HEX NYLOCK FLANGE (Qty: 4 - S/N: 2017612395 & Above)

The above parts group applies to the following Mfg. Nos.:

5901265
5901308
5901264
5901386
5901224
5901215

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901387
5901505
5901388
5901266
5901243
5901385

5901242
5901226
5901538
5901394
5901214
5901225

5901310

31 TP 400-5103639-R-HZ-F



Motion Control Group - Control System

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303168B

-

Lower Rod Length

The above parts group applies to the following Mfg. Nos.:

5901215
5901538
5901225
5901308
5901387
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901388
5901243
5901242
5901214
5901264
5901505

5901266
5901226
5901224
5901394
5901385
5901310

5901265

32

TP 400-5103639-R-HZ-F



Motion Control Group - Control System

REF NO PART NO.

1 5104495

2 5103784

3 5102599

4 5102003

5 5103676

6 5025356

7 5025100

8 5023212

9 5025293

10 5410447A
11 5104578

12 5025015X6
13 5410271A
14 5103672

15 5410268

16 5103718

17 5025011X12
18 5025125

19 -
20 5025392
21 5103759
22 5103760
23 5025146X12
24 5025394
25 5103704
26 5025440
27 5103705
28 5025013X16
29 5025011X10
30 5025011X20
31 5025033
32 5025013X6
33 5025292
34 5103767
35 5025165
36 5025045
37 5105030
38 --
39 5025011X10
40 5025155

Footnotes

QTy.

[NCIEN \C RN \O I \C T \G B SN \C T\ B e >R \C T \C TN O I SN SN O B S G N O \S ]

N DD MNDMNMNNMNMNDMONDN= NN NDNOODDNDNDO®

NN

DESCRIPTION
BALL JOINT, 5/16-24 LH FEMALE W/STUD, BR
WAVE WASHER, 1/2"ID X 087"0D X .01 THK.
SPACER, .33 X .63 X 1.25, CZ
BEARING, .375" ID X .875" OD X .341" THK
SPACER, .39 X .55 X .38, CZ
BOLT, 3/8-16 X 3/8, 1/2 SHOULDER
NUT, 3/8-16 HEX SIDE LOCK
NUT, 5/16-24 HEX, LH
WASHER, 3/8 GD.9 FLAT
LINK, CONTROL SYSTEM ARM, 1S700 - BLK
BALL JOINT 5/16-24 RH FEMALE STAMPED STL
BOLT, 7/16-14 X 3/4, GD 5 YZ (S/N: 2017612394 & Below)
PLATE, CONTROL SYSTEM LOCK - BLK
PAD, CONTROL SYSTEM
PLATE, CONTROL SYSTEM ARM - HT
PIVOT, CONTROL SYSTEM
BOLT, 5/16-18 X 1-1/2 GD5 YZ (S/N: 2017612394 & Below)
NUT, 7/16-14 HEX NYLON LOCK (S/N: 2017612394 & Below)

REPLACE WITH COMPONENTS IN S/N: 2017612395 & ABOVE RANGE (S/N:
2017612394 & Below)

NUT, 5/16-18 HEX NYLOCK FLANGE

ROD, HYDRO LINKAGE, 7.75, CZ

ROD, CONTROL SYSTEM, 1S700, CZ

BOLT, 3/8-16 X 1-1/2, CARRIAGE, GD5, CZ

NUT, 3/8-16 HEX NYLOCK FLANGE

PAD, .77 X 3.50 X .25, POLYURETHANE

WASHER, 1/2 GD9 YZ

SPACER, .39 X .75 X .69, CZ

BOLT, 3/8-16 X 2 GD5 YZ

BOLT, 5/16-18 X 1-1/4 GD5 YZ

BOLT, 5/16-18 X 2-1/2 GD5 YZ

NUT, 5/16-24 HEX

BOLT, 3/8-16 X 3/4 GD5 YZ

WASHER, 5/16 F436 FLAT

SPACER, .33 X .625 X .360 (S/N: 2017612394 & Below)
WASHER-3/8 FENDER

NUT, 5/16-24 HEX NYLON LOCK

CONTROL ARM, ZT3400 (S/N: 2017612395 & Above)
TRANSAXLE CONTROL ARM (PART OF TRANSAXLE)
BOLT, 5/16-18 X 1-1/4 GD5 CZ (S/N: 2017612395 & Above)
WASHER, 5/16 SAE (S/N: 2017612395 & Above)

The above parts group applies to the following Mfg. Nos.:

5901215 5901388
5901538 5901243
5901225 5901242
5901308 5901214
5901387 5901264
5901386 5901505

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901266
5901226
5901224
5901394
5901385
5901310

5901265

33 TP 400-5103639-R-HZ-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

@

5303167

The above parts group applies to the following Mfg. Nos.:

5901215 5901264 5901310 5901226
5901385 5901242 5901265
5901243 5901224 5901386
5901538 5901214 5901225
5901505 5901308 5901388
5901266 5901387 5901394
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 34

TP 400-5103639-R-HZ-F



Hydraulic Group

REF NO
1
2
3
3A

oo No oA

11
11
12
12
13
13
14
15
16
17
18
19
20
21

Footnotes

PART NO.
5103589
5103590
5100473
5100778X1
5100370
5023268
5103631
5050857X9P5
5104055
5103750
5025011X24
5025011X20
5025013X20
5025392
5025394
5025292
5025156
5025126
5025010X6
5025154
5025391
5025288
5022481
5025211

QTy.

A DA DO DDA PAMPODNONOMNNDBENODDOND =2 =

[N TR \C TN \o B o B - AN SN \V)

DESCRIPTION
3400 TRANS, LH, ZS-KHEF-8T7C-11RX
3400 TRANS, RH, ZS-GHEF-8T7B-11 RX
HYDRO RES. #71328, 350 ml
RESERVOIR CAP (SV)
FITTING, 9/16 O-RING-1/2" HOSE, 90 DEG
CLAMP, HOSE
ROD, DUMP VALVE, IS600 (Older style rods did not have a hole for the hair pin.)
HOSE, 1/2 PUSH-LOCK, 9.50
E-CLIP, BRAKE ARM, ZT3100 & ZT3400
BRAKE ARM, ZT-3400
BOLT, 5/16-18 X 3 GD5 YZ
BOLT, 5/16-18 X 2-1/2 GD5 YZ (S/N: 2016905168 & Below)
BOLT, 3/8-16 X 2-1/2 GD5 (S/N: 2016905169 & Above)
NUT, 5/16-18 HEX NYLOCK FLANGE (QTY: 12 - S/N: 2016905168 & Below)
NUT, 3/8-16 HEX NYLOCK FLANGE (S/N: 2016905169 & Above)
WASHER, 5/16 F436 FLAT (QTY: 8 - S/N: 2016905168 & Below)
WASHER, 3/8 SAE (S/N: 2016905169 & Above)
See Pump Drive Group
NUT, 1/4-20 HEX SERR. FLANGE
BOLT, 1/4-20 X 3/4 GD5 YZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
WASHER, 1/4 FENDER
COLLAR, 1/4 SET (S/N: 2016497835 & Below)
PIN, HAIR, .0585 X 1-1/8, 1/4 EYE, YZ (S/N: 2016497836 & Above)

The above parts group applies to the following Mfg. Nos.:

5901215
5901385
5901243
5901538
5901505
5901266

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901264 5901310
5901242 5901265
5901224 5901386
5901214 5901225
5901308 5901388
5901387 5901394

5901226

35

TP 400-5103639-R-HZ-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

- - - 5303171

S/N: 2017612394 & Below

Parking Brake
Cable Routing

The above parts group applies to the following Mfg. Nos.:

5901394 5901387 5901386 5901310
5901224 5901264 5901214
5901226 5901215 5901265
5901266 5901538 5901242
5901388 5901225 5901308
5901505 5901385 5901243

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 36 TP 400-5103639-R-HZ-F



Parking Brake Group

REF NO PART NO.

1 5410216A
2 5410328A
3 5410294A
4 5102463

5 5101123

6 5103660

7 5041930

8 5021880

9 5023242
10 5025128
11 5021494
12 5025390X12
13 5025394
14 80002437
15 5025391
16 5025127
17 5025011X10
18 5025155
19 5025392
20 5025011X14
21 5025011X9
22 5104276
23 5025032
24 5025430
25 -
26 5410734A
27 5025010X6
28 5025154
29 5025045
30 5415910A
31 80003564
32 5025126
33 5041483
34 5025095
35 5021029

Footnotes

QTy.

[NCTIN \C RN\ I \C T \C B \C T \O I \C I \C T \C T\ B\ I\ e R I L " B N \C I \C T \C T\ I \C I \C R \C I \C T\ I O R \C T

DESCRIPTION
WELD, BRAKE SHAFT, 1S600 - BLK
LINK, BRAKE LOCK, 1S700 - BLK
LINK, LOWER BRAKE, IS700 - BLK
SPACER, .33 X .50 X .25, CZ
BEARING, 1/2 FLANGED, PLASTIC BALL
SPACER, .32 X .50 X .83, CZ
SPACER, .38 X .50 X .27, CZ
GRIP, FOAM, .475 X 4.35 X .095
SPRING-COMP, .496ID X 3.00LG X .112WR
NUT, 3/8-16 HEX SERRATED FLANGE
SPRING, COMPRESSION, 5-1/2
BOLT, 3/8-16 X 1-1/2, FLANGE, GD 5, CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
HHCS, 1/4-20 X 0.625, GR5, ZINC/CLEAR
NUT, 1/4-20 HEX NYLOCK FLANGE
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
BOLT, 5/16-18 X 1-1/4 GD5 YZ
WASHER, 5/16 SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 1-3/4 GD5 YZ
BOLT, 5/16-18 X 1-1/8 GD5
CABLE, PARKING BRAKE, 31" (787.9 MM)
NUT, 5/16-18 HEX
CLAMP, 5/16 DOUBLE, WIRE & TUBE (For stowing the spanner wrench.)
SEE ELECTRICAL GROUP
BRACKET, CABLE SUPPORT - BLK
BOLT, 1/4-20 X 3/4 GD5 YZ
WASHER, 1/4 SAE
NUT, 5/16-24 HEX NYLOCK LOCK
WELD, BRAKE SHAFT, 700 - BLK (S/N: 2017612395 & Above)
BOLT, 1/4-20 X 1.500, GR5, SQ, ZINC/CLEA (S/N: 2017612395 & Above)
NUT, 1/4-20 HEX SERR. FLANGE (S/N: 2017612395 & Above)
SPACER, .25 X .38 X .63, CZ (S/N: 2017612395 & Above)
NUT, 1/4-20 HEX NYLON LOCK (S/N: 2017612395 & Above)
TIE, SELF-LOCKING, 12"

The above parts group applies to the following Mfg. Nos.:

5901394 5901387
5901224 5901264
5901226 5901215
5901266 5901538
5901388 5901225
5901505 5901385

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901386
5901214
5901265
5901242
5901308
5901243

5901310

37 TP 400-5103639-R-HZ-F



Rear Suspension Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5303172

The above parts group applies to the following Mfg. Nos.:

5901308

5901226 5901386

5901387
5901310

5901394
5901225

5901224

5901266
5901505
5901265
5901215

5901538

5901264
5901385
5901243

5901242

5901388

5901214
© Copyright 2017 Briggs and Stratton. All Rights Reserved.

TP 400-5103639-R-HZ-F

38



Rear Suspension Group

REF NO

Footnotes

PART NO.
5025158
5025056
5025488X52
5023436
5025394
5409706B
5025013X28
5025013X16
5025165
5103427
5025392
5025594
5020095
5102701
5061339
5021541
5022853

QTy.

e B\ S 2N \C T\ I \C T\ B > BN \C T \C B S \C I \O B \C T b

DESCRIPTION
WASHER, 1/2 SAE
NUT, 1/2-13 HEX NYLON LOCK
BOLT, 1/2-13 X 6-1/2 GD8, YZ
SHOCK ABSORBER
NUT, 3/8-16 HEX NYLOCK FLANGE
WELD, SUSPENSION CRADLE, 1S700 - RED
BOLT, 3/8-16 X 3-1/2 GD5 CZ
BOLT, 3/8-16 X 2 GD5 YZ
WASHER-3/8 FENDER
SPACER, .39 X 1.00 X 1.25, CZ
NUT, 5/16-18 HEX NYLOCK FLANGE
SCREW, 5/16-18 X 1, PHILLIPS HD, BZ
GREASE FITTING, 1/4-28 STRAIGHT
SPACER, .34 X 1.54 X .25 - UHMW
SPACER, .52 X 1.00 X 3.42
BUSHING, FLANGE
WRENCH, SPANNER, CZ

The above parts group applies to the following Mfg. Nos.:

5901308
5901224
5901538
5901242
5901388
5901214

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901387
5901310
5901266
5901505
5901265
5901215

5901226
5901394
5901225
5901264
5901385
5901243

5901386

39

TP 400-5103639-R-HZ-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Connects to tab on frame —_— @\

e

Connects to tab on _

Deck Lift Shaft
(item # 37)

5303173
5303199

The above parts group applies to the following Mfg. Nos.:

5901225
5901214
5901388
5901387
5901266
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901505
5901385
5901226
5901242
5901310
5901264

5901394
5901215
5901265
5901308
5901224
5901243

5901538

40

TP 400-5103639-R-HZ-F



Deck Lift Group

REF NO

28

29
30
31
32
33
34
35
36
37
37
38
39

Footnotes

PART NO.
5025017X22
5025017X16
5025158
5025396
5025301
5025017X18
5025018X14
5025013X10
5025394
5061569A
5025156
5025128
5025013X22
5025288
5025391
80002437
5025443
5100548
5045023
5044673
5020870
5023355
5023498
5025212X4
1702779
5103758
5010213
5021812

5025429

5021880
5020441
5103703
5020095
5023343
5104262
5100634
5410213A
5410219B
5412701B
5410317A
5401664A

QTy.

N

N = N A =2 =2 NN D=2 DDA OMNDMPANDRER2ONNDNDEDBRNONN=DND =

- a4 A a N a0 AN D

DESCRIPTION
BOLT, 1/2-13 X 2-3/4 GD5 YZ
BOLT, 1/2-13 X2 GD5 YZ Qty: 1 - 52" Models
WASHER, 1/2 SAE Qty: 13 - 52" Models
NUT, 1/2-13 HEX NYLOCK FLANGE Qty: 6 - 52" Models
NUT, 1/2-13 HEX JAM Qty: 1 - 52" Models
BOLT, 1/2-13 X 2-1/4 GD5 YZ
BOLT, 1/2-20 X 1-3/4" GD8 YZ
BOLT, 3/8-16 X 1-1/4 GD5
NUT, 3/8-16 HEX NYLOCK FLANGE Qty: 7 - 52" Models
PEDAL, FOOT - BLK
WASHER, 3/8 SAE
NUT, 3/8-16 HEX SERRATED FLANGE Qty: 1 - 52" Models
BOLT, 3/8-16 X 2-3/4 GD5 YZ
WASHER, 1/4 FENDER
NUT, 1/4-20 HEX NYLOCK FLANGE
HHCS, 1/4-20 X 0.625, GR5, ZINC/CLEAR
BOLT, 3/8-16 X 3/4, PLT W/PATCH
WASHER, .390 X 1.50 X .109, YZ
SPACER, .52 X 1.00 X .44. CZ
SPACER, .52 X 1.00 X .88, CZ
INSERT, BEARING
SPRING-EXT, 1.00 ODX13.25LGX.177WR, BLK Qty: 1 - 52" Models
PIN, HITCH, 1/2 X 2.00 OAL, YP
CLEVIS PIN, 1/4 X 1/2, CZ
JOINT-BALL .500-20 THD .500ID, CLR ZINC
ROD, DECK LIFT, 19.25
SPRING-EXT, .740 ODX2.025LGX.072WR, BLK

EYE BOLT, 3/8-16 X 6, 3.0 THREAD (S/N: 2016893014 & Below)(Qty: 1 - 52"
Models)

EYE BOLT, 3/8-16 X 4, 2.13THRD, 1EYE, CZ (S/N: 2016893015 & Above)(Qty:
1 - 52" Models)

GRIP, FOAM, .475 X 4.35 X .095

COLLAR, 5/8 SPLIT

ROD, SUSPENSION LINK, 1S700

GREASE FITTING, 1/4-28 STRAIGHT

BUSHING, 1.00 X 1.13 X 1.38, PLASTIC

RUBBER, FOOT PEDAL

PIVOT BLOCK, PLASTIC

WELD, PULLER BAR, 1S700Z - BLK

WELD, DECK LIFT SHAFT, IS700 - RED (S/N: 2016893014 & Below)
WELD, DECK LIFT SHAFT, IS700 - RED (S/N: 2016893015 & Above)
WELD, ROD DECK LIFT, IS700 - BLK

WELD, REAR LIFT - LH - BLK

The above parts group applies to the following Mfg. Nos.:

5901225
5901214
5901388
5901387
5901266
5901386

5901505
5901385
5901226
5901242
5901310
5901264

5901394
5901215
5901265
5901308
5901224
5901243

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901538

41

TP 400-5103639-R-HZ-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Connects to tab on frame —_— @\

e

Connects to tab on _

Deck Lift Shaft
(item # 37)

5303173
5303199

The above parts group applies to the following Mfg. Nos.:

5901225
5901214
5901388
5901387
5901266
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901505
5901385
5901226
5901242
5901310
5901264

5901394
5901215
5901265
5901308
5901224
5901243

5901538

42

TP 400-5103639-R-HZ-F



Deck Lift Group

REF NO
40
41
42
43
44
45
46

Footnotes

PART NO.
5401665A
5401671A
5401672A
5403925A
5410315A
5025098
5025089

QTy.

AN A AN = 2 o

DESCRIPTION
WELD, REAR LIFT - RH - BLK
WELD, DECK LIFT LEVER, LH - BLK
WELD, DECK LIFT LEVER, RH - BLK
PLATE, PIVOT BLOCK SUPPORT - BLK
WELD, DECK HEIGHT LINK, 1S700 - BLK
NUT, 1/2-20 HEX NYLON LOCK
NUT, 1/2-20 HEX JAM

The above parts group applies to the following Mfg. Nos.:

5901225
5901214
5901388
5901387
5901266
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901505
5901385
5901226
5901242
5901310
5901264

5901394
5901215
5901265
5901308
5901224
5901243

5901538

43

TP 400-5103639-R-HZ-F



Transaxle SERVICE PARTS - ZT3400 (5103589 _5103590)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Service Parts Schematic for Hydro-Gear® Transaxles: 1 51035895V

ZS-KHEF-8T7C-11RX (5103589)
ZS-GHEF-8T7B-11RX (5103590)

All components identified with ref #5 are included with
the seal kit.

THICK R&CE\L N

) TOWARDS
PISTONS

The above parts group applies to the following Mfg. Nos.:

5901308 5901387 5901310 5901225
5901214 5901264 5901386
5901388 5901243 5901394
5901385 5901505 5901265
5901242 5901215 5901266
5901538 5901224 5901226

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 44 TP 400-5103639-R-HZ-F



Transaxle SERVICE PARTS - ZT3400 (5103589_5103590)

REF NO

Footnotes

PART NO.
5103589X3
5103589X5
5103589X6
5103589X4
5103589X2
5103589X1
5101026X1
5101026X5
5101026X12
5101026X2
5100161X3
5101026X4
5103589X8
5103589X7

QTy.

DESCRIPTION
KIT, FAN & PULLEY - HG# 71907
FAN, 7.0 - HG# 52747
KIT, PULLEY 5.0 - HG# 53435
KIT, INPUT SHAFT (BEARING AND SHAFT ONLY) HG# 71978
KIT, SEAL - HG# 71976
KIT, SEAL, AXLE HG# 53699
FILTER, OIL, HG# 52114
BEARING, 6205M, HG# 53656
KIT, CHARGE PUMP, HG# 71977
SEAL, CONTROL ARM, 18X32X7, HG# 51140
OUTPUT SHAFT SEAL, 17X40X7 HG# 51161
RING, RET 2.06 INT, HG# 50329
ASSM, HUB HG# 71405
AXLE CAP, HG# 53088

(All part identified with ref # 5 are included in the Seal Kit.)

The above parts group applies to the following Mfg. Nos.:

5901308
5901214
5901388
5901385
5901242
5901538

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901387
5901264
5901243
5901505
5901215
5901224

5901310
5901386
5901394
5901265
5901266
5901226

5901225

45

TP 400-5103639-R-HZ-F



Wheel & Tire Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

Inflate to 25 PSI (1,72 bar)

5303212
5303174

Rear Wheels & Tires

Inflate to 15 PSI (1,03 bar)

The above parts group applies to the following Mfg. Nos.:

5901388
5901386
5901243
5901394
5901215
5901214

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901385
5901387
5901308
5901266
5901310
5901505

5901242
5901226
5901265
5901538
5901224
5901225

5901264

46

TP 400-5103639-R-HZ-F



Wheel & Tire Group
REFNO PARTNO. QTYv. DESCRIPTION

1 5022631S 2 TIRE, CASTER, 13 X 5.00-6
2 5047103 4 ADAPTER, CASTER AXLE, CZ (SV)(Qty: 2 per tire)
3 5025158 2 WASHER, 1/2 SAE
4 5025017X64 2 BOLT, 1/2-13 X 8 GD5 YZ
5 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE
6 5020601 8 NUT, 1/2-20, FOR WHEEL BOLT SILVER
7 5103689 2 TIRE/WHEEL ASM, 22X11-10,TM, .781 OFFSET (Models with 52" mower decks)
8 5103622 2 TIRE/WHEEL ASM, 22X11-10, TURF MASTER (Models with 61" mower decks)
9 5023369X2 2 TIRE, 22 X 11.00 - 10, 4 PLY (SV)
10 5022029X1 2 TIRE ONLY (SV)
11 5022631SX1 2 WHEEL ASSY, 13 X 5 X 6, SILVER (SV)
12 5022631SX2 4 BEARING, TAPERED CONE (SV)(Qty: 2 per tire)
13 5022631SX3 4 SEAL, GREASE (SV)(Qty: 2 per tire)
14 5103689X1 2 WHEEL, 10 X 7, .781 POS OFFSET, 4 ON 4 (Models with 52" mower decks)(SV)
15 5103622X1 2 WHEEL, 10 X 7 4/4, 0" OFFSET (Models with 61" mower decks)(SV)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901388 5901385 5901242 5901264
5901386 5901387 5901226
5901243 5901308 5901265
5901394 5901266 5901538
5901215 5901310 5901224
5901214 5901505 5901225

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 47 TP 400-5103639-R-HZ-F



Decal Group - Brand & Model S/N: 2017243270 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303175
5303183

“FERRIS

The above parts group applies to the following Mfg. Nos.:

5901388
5901308
5901224
5901243
5901264
5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901265
5901385
5901242
5901225
5901214
5901215

5901226
5901386
5901310
5901394
5901266

48

TP 400-5103639-R-HZ-F



Decal Group - Brand & Model S/N: 2017243270 & Below

REF NO
1

No o~ W

Footnotes

PART NO.
5100344
5103782
5103783
5103799
5102210
5022812
5022813

QTy.

—_. a4 A A A A

DESCRIPTION
DECAL, FERRIS, FRONT, 8.78 X 5.81
DECAL, BADGE, LH IS700
DECAL, BADGE, RH 1S700
DECAL, FERRIS, 2.23" X 11.39"
DECAL, iCD CUTTING SYSTEM
DECAL, 52 (52" Models Only)
DECAL, 61 (61" Models Only)

The above parts group applies to the following Mfg. Nos.:

5901388
5901308
5901224
5901243
5901264
5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901265
5901385
5901242
5901225
5901214
5901215

5901226
5901386
5901310
5901394
5901266

49

TP 400-5103639-R-HZ-F



Decal Group - Brand & Model S/N: 2017243271 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

2 5303175A
5303183A

\
15 7007

The above parts group applies to the following Mfg. Nos.:

5901266
5901386
5901215
5901224
5901385
5901308

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901225
5901264
5901226
5901265
5901387
5901538

5901214
5901243
5901388
5901242
5901310
5901394

5901505

50 TP 400-5103639-R-HZ-F



Decal Group - Brand & Model S/N: 2017243271 & Above

REF NO
1

o NOoO ok~ WD

Footnotes

PART NO.

5104755
5104761
5104753
5104754
5103799
5022812
5022813
5102210

QTy.

JE G G U G U G G Y

DESCRIPTION
DECAL, FERRIS LOGO, LARGE
DECAL, MODEL, 1S700Z
DECAL, TANK, SML, LH, FERRIS
DECAL, TANK, SML, RH, FERRIS
DECAL, FERRIS, 2.23" X 11.39"
DECAL, 52 (Models with 52" Mower Decks Only)
DECAL, 61 (Models with 61" Mower Decks Only)
DECAL, iCD CUTTING SYSTEM

The above parts group applies to the following Mfg. Nos.:

5901266
5901386
5901215
5901224
5901385
5901308

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901225
5901264
5901226
5901265
5901387
5901538

5901214
5901243
5901388
5901242
5901310
5901394

5901505

51

TP 400-5103639-R-HZ-F



Decal Group - Safety & Operation USA Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303176
5303262

i DANGER

13

bazsrd
Cpeiatiog or viopes can be hazardo

)
3 , et . . 9/ and case ot of ornd and o v
Gase e Dot 4 o e e

e, "

ADANGER

i Amputation and \\ Amputation and thrown objects hazard

Pinch Point Hazard ® » Keep hands and feet

To avoid injury fram —N away from deck.

rotating parts, stay clear EU + Do not te mower =
of parts and keep all shields o/ operaie S

2 "t .
ace. H EI‘ unkess discharge chute #,.7
and guards in place. = or enlire grass calcher Sea-

is in its proper place.

[AWARNING
Avoid serious
injury or death
from rollover.
Do not operate
without the rollbar

installed and
operational.
8
\ 0 S 10068
9
AWARNING
10
\
.
- " AVOID SERIOUS
HYDRAULIC OIL RESERVOIR T ER Tow
DEATH FROM OVERHANGING
ROLL OVER: OBSTACLES
USE SAE 20W-50 MOTOR OIL ey i e e HAZARD

L) THERE IS NO ROLL
OVER PROTECTION
WHEN THE RCLL BAR
15 DOWN

12 Belts & Blades
N Tractor
Fump Drive Belt 5103653
52" Mower
Deck Drive Belt 5103748
Mower Blade

Lower the Foll bar only

Do NOT use seat beit
whn: the resl bar is

61" Mower

Deck Drive Belt
Mower Blade

ROLL OVER
PROTECTIVE
13 & WARNING STRUCTURE

14 ~

PTO
ECU Clutch  Charge  Main
LY 154 404 J0A
The eperalor’s manual is - —=
available in Spanish. (Models with Kawasaki
La manual del operador i i
asif dsponibie on Eapaiel, Fuel Injected Engines only.)

1

The above parts group applies to the following Mfg. Nos.:

5901224 5901388 5901225
5901387 5901308 5901214
5901538 5901505 5901264
5901385 5901226
5901394 5901215
5901265 5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 52 TP 400-5103639-R-HZ-F



Decal Group - Safety & Operation USA Models

DECAL, DANGER DO NOT OPERATE W/O DEFLECT

DECAL, PINCH POINT (Qty: 1 for models with 52" mower deck)

DECAL, FUSE LOCATION, KAWI EFI (Kawi EFI Models Only S/N: 2017612394 &

REF NO PART NO. QTY. DESCRIPTION
1 5103595 1 DECAL, MAIN SAFETY
2 5103184 1 DECAL, WARNING, HAND IN BELT, ENG ONLY
3 7101665 2
4 5103725 1 DECAL, TRANSAXLE RELEASE, 600/700
5 5100683 2 DECAL, WARNING, ROLL BAR
6 5048970 1 DECAL, IGNITION SWITCH
7 5100280 1 DECAL, THROTTLE CONTROL
8 5104082 1 DECAL, WARNING, FOLDING ROLL BAR (SV)
9 5100405 1 DECAL, WARNING OVERHANG, ROPS (SV)
10 5100957 1 DECAL, HYDRAULIC OIL, SAE 20W50
11 5103720 1 DECAL, CUT HEIGHT, 1IS700/ZTS700
12 5103756 1 DECAL, BELT & BLADE, IS700Z/ZTS700
13 5061245 2
14 5103619 1 DECAL, MANUAL AVAIL IN SPANISH
15 5104083 1 DECAL, CAUTION, FOLDING ROLL BAR (SV)
16 5104809 1
Below)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901224 5901388 5901225
5901387 5901308 5901214
5901538 5901505 5901264
5901385 5901226
5901394 5901215
5901265 5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

53

TP 400-5103639-R-HZ-F



Decal Group - Safety & Operation Export Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303176
5303262

10
A
HYDRAULIC OIL RESERVOIR

USE SAE 20W-50 MOTOR DIL

snommss

Belts & Blades
e Tractor
Pump Drive Belt 5103653

52" Mower
Deck Drive Balt 5103748
Mower Blade 5101756

61" Mower
Deck Drive Belt 5103351
Mower Blade 5101755

The above parts group applies to the following Mfg. Nos.:
5901242
5901266
5901310
5901243

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 54 TP 400-5103639-R-HZ-F



Decal Group - Safety & Operation Export Models
REFNO PARTNO. QTYv. DESCRIPTION

1 5102627 1 DECAL, MAIN SAFETY, ANSI CE
2 5061042 1 DECAL, CE DANGER
3 7106109 2 DECAL, DISCHARGE SAFETY, EXPORT (Was 5102420 & 5102457)
4 5103725 1 DECAL, TRANSAXLE RELEASE, 600/700
5 5100685 2 DECAL, WARNING, ROLL BAR, CE
6 5048970 1 DECAL, IGNITION SWITCH
7 5100280 1 DECAL, THROTTLE CONTROL
8 5100536 1 DECAL, SAFETY, CE ROPS (SV)
9 5100537 1 DECAL, SAFETY, CE ROPS, OBS (SV)
10 5100957 1 DECAL, HYDRAULIC OIL, SAE 20W50
11 5103720 1 DECAL, CUT HEIGHT, 1IS700/ZTS700
12 5103756 1 DECAL, BELT & BLADE, IS700Z/ZTS700
13 5061246 1 DECAL, PINCH POINT, CE
14 5102456 1 DECAL, FIRE ANSI EXPORT
15 5102628 1 DECAL, PARKING BRAKE SYMBOLS
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901242
5901266
5901310
5901243

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 55 TP 400-5103639-R-HZ-F



Evap Canister Group - CAL Models (S/N: All); Other Models (S/N : 2016816349 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303182
] 5303258
T 5304529

2 0

10

Secured to engine
with existing engine

18 hardware.
____________________________________ -
|- ----- - 1
: EVAP LINE ROUTING I
| |
' |
| 12 !
i ) =
I EVAP !
LH FUEL O

i TANK 14— CANISTER i
| |
I I
| I
| |
i - :
I !f ~

— \Pj-‘ ENGINE 11,13, i
I

| |

The above parts group applies to the following Mfg. Nos.:

5901386 5901225 5901385
5901310 5901308 5901243
5901394 5901538 5901265
5901215 5901387 5901266
5901388 5901224 5901214
5901226 5901264 5901242

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 56 TP 400-5103639-R-HZ-F



Evap Canister Group - CAL Models (S/N: All); Other Models (S/N : 2016816349 & Below)
REFNO PARTNO. QTYv. DESCRIPTION

1 313036 1 CNSTR, CARB, 6 GAL
2 5103055 2 CLAMP, 3" ID, CUSHIONED, STAINLESS
3 5025299X6 2 SCREW, 1/4-20 X 3/4, ALLEN BH, CZ
4 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
5 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ (Kawasaki and B&S Commercial Turf Engines)
6 5025155 4 WASHER, 5/16 SAE (Kawasaki and B&S Commercial Turf Engines)
7 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
8 5411996A 1 PLATE, MOUNT, CANISTER, IS700 - BLK (Kawasaki and B&S Commercial Turf
Engines)
9 5410541A 1 PLATE, CANISTER MOUNT, IS700 VAN - BLK (B&S Vanguard Engines)
10 5021029 2 TIE, SELF-LOCKING, 12"
11 7700552X38 1 HOSE, VAPOR, 5MM ID, 38.00 LG (B&S Commericial Turf Engines - S/N: All;
B&S Vanguard Engines - S/N: 2016816350 & Above)
12 7700552X18 1 HOSE, VAPOR, 5MM ID, 18.00 LG
13 7700552X20 1 HOSE, VAPOR, 5MM ID, 20.00 LG (B&S Vanguard Engines - S/N: 2016816349 &
Below)
14 1752800 1 DUST FILTER, CANISTER (SV)
15 7104638 1 ASSEMBLY, REMOTE VENT - NO VALVE (SV)
16 209043 1 GROMMET (SV)
17 7700552X27 1 HOSE, VAPOR, 5MM ID, 27.00 LG (Kawasaki Carbureted Engines Only)
18 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 CZ
19 5021500 2 CLAMP, VINYL INSULATED
20 7700552X53 1 HOSE, VAPOR, 5MM ID, 53.00 LG (Kawasaki Fuel Injected Engines Only)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901386 5901225 5901385
5901310 5901308 5901243
5901394 5901538 5901265
5901215 5901387 5901266
5901388 5901224 5901214
5901226 5901264 5901242

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 57 TP 400-5103639-R-HZ-F



EVAP Group - S/N : 2016816350 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

To
engine

R

-—-as 5303807,

T 5303808,

- ™ 5303811

RH Fender

The above parts group applies to the following Mfg. Nos.:

5901264 5901266 5901215
5901505 5901226
5901224 5901265
5901308 5901310
5901225 5901243
5901242 5901214
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 58

TP 400-5103639-R-HZ-F



EVAP Group - S/N : 2016816350 & Above

REF NO PART NO. QTY. DESCRIPTION
1 5103062 1 FITTING, 3/16" TEE, BARB TYPE, HDPE
2 7700552X29 1 HOSE, VAPOR, 5MM ID, 29.00 LG (Models equipped with B&S Commercial Turf
Engines Only)
3 7700552X18 1 HOSE, VAPOR, 5MM ID, 18.00 LG (Models equipped with Kawasaki Engines
Only)
4 7700552X12 1 HOSE, VAPOR, 5MM ID, 12.00 LG (Models equipped with B&S Commercial Turf
Engines Only)
5 7700552X16 3 HOSE, VAPOR, 5MM ID, 16.00 LG (Models equipped with Vanguard Engines
Only)
6 7700552X20P5 1 HOSE, VAPOR, 5MM ID, 20.50 LG (Models equipped with Kawasaki Carbureted
Engines Only)
7 7700552X2 1 HOSE, VAPOR, 5MM ID, 2.00 LG (Models equipped with B&S Commercial Turf
Engines Only)
8 7700552X16 1 HOSE, VAPOR, 5MM ID, 16.00 LG (Models equipped with Kawasaki Engines
Only)
9 5021030 3 TIE,SELF-LOCKING, 6" (Qty: 4 on models equipped with Kawasaki Engines)
10 794079 1 FILTER, FUEL
11 7700552X21 1 HOSE, VAPOR, 5MM ID, 21.00 LG (Models equipped with Kawasaki Fuel

Injected Engines Only)

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901264 5901266 5901215
5901505 5901226
5901224 5901265
5901308 5901310
5901225 5901243
5901242 5901214

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 59 TP 400-5103639-R-HZ-F



CE Guarding Group - Frame, Parking Brake & Engine Compartment

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

S/N: 2017612394 & Below | ggg:::;:g
B I ANy 5304143EU
I‘f‘ 20 | T=o 5304144EU

The above parts group applies to the following Mfg. Nos.:
5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 60 TP 400-5103639-R-HZ-F



CE Guarding Group - Frame, Parking Brake & Engine Compartment

REF NO

Footnotes

PART NO.
5413491B
5413446B
5413447B
5413439B
5413440B
5413441B
5413443B
1960086
5025155
5025011X8
5025392
5413757A
5413737A
5025013X14
5025128
5025084
80004072
5413448A
5413494A
5100171
5413765A
5413766A
5023198
5025158
5025017X10
5025396
5025011X6
5023202
5020639
5416049A
80003564
5025095
5041483
5025126
5025510

QTy.

(o]

©

A DD NN NN 2 = 2 =2 NDMNDN = = 2 4 o 4 N) = = 4 4 4 4 Q) — 4 4 o N = o

DESCRIPTION
WELD, MAIN FRAME, 1S700Z EU - RED
PLATE,FAN GUARD, FRAME MOUNT - RH - RED
PLATE,FAN GUARD, FRAME MOUNT - LH - RED
BRACKET, DECK SHIELD MOUNT - RED
PLATE, DECK SHIELD, FRAME - LH - RED
PLATE, DECK SHIELD,FRAME - LH FRNT - RED
PLATE, DECK SHIELD, FRAME - RH - RED
SCREW, TRUSS HD TORX DR5/16-18X0.875 BLK
WASHER, 5/16 SAE
BOLT, 5/16-18 X 1 GD5 CZ
NUT, 5/16-18 HEX NYLOCK FLANGE
WELD, BRAKE SHAFT, EU - BLK (S/N: 2017612394 & Below)
LEVER, BRAKE, 2500, EU - BLK
BOLT, 3/8-16 X 1-3/4 GD5 CZ
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX JAM
RHSSNB,5/16-18 X 3/4 GR5 ZINC/CLEAR
PLATE, PULLEY GUARD, FRAME MOUNT - BLK
PLATE, HEAT SHIELD, 1S700 EU - BLK
GRIP, BLACK FLEXIBLE (S/N: 2017612394 & Below)
WELD, TANK MOUNT, LH EU - BLK
WELD, TANK MOUNT, RH EU - BLK
COVER, VINYL HANDLE
WASHER, 1/2 SAE
BOLT, 1/2-13 X 1-1/4 GD5 CZ
NUT, 1/2-13 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3/4 GD5 CZ
WASHER,WAVE,M10
SPRING-EXT, .500 OD X 3.50 LG X .058 WR
WELD, BRAKE SHAFT, CE - BLK (S/N: 2017612395 & Above)
BOLT, 1/4-20 X 1.500, GR5, SQ, ZINC/CLEA (S/N: 2017612395 & Above)
NUT, 1/4-20 HEX NYLON LOCK (S/N: 2017612395 & Above)
SPACER, .25 X .38 X .63, CZ (S/N: 2017612395 & Above)
NUT, 1/4-20 HEX SERR, FLANGE (S/N: 2017612395 & Above)
GRIP, FOAM, 1/4 X 1 X 4.1 (S/N: 2017612395 & Above)

The above parts group applies to the following Mfg. Nos.:

5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

61 TP 400-5103639-R-HZ-F



52" Mower Deck - Rollers

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302697
/@ 6.
4 /
3 ~
/ . %
1 3 /
2

The above parts group applies to the following Mfg. Nos.:

5901214 5901224
5901242 5901243
5901266 5901385
5901310
5901265
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 62 TP 400-5103639-R-HZ-F



52" Mower Deck - Rollers
REF NO PART NO. QTy. DESCRIPTION

1 1714760 2 WHEEL- 2.00 WIDE 3.88 DIA 0.531ID POLY
2 2108765 2 BOLT-WHEEL 3/8-16X2.781 .750 THRD
3 1960027 4 WASHER-0500(0.511DX0.870DX.06 THK) BLK
4 5025100 2 NUT, 3/8-16 HEX SIDE LOCK

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901214 5901224
5901242 5901243
5901266 5901385
5901310
5901265
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 63 TP 400-5103639-R-HZ-F



52" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303177

If ordering a replacement Deck Shell
w/ Decals for units in serial number range
2016893015 - 2017640725
also order items #33 & #34.

The above parts group applies to the following Mfg. Nos.:
5901214 5901224

5901242 5901266

5901386

5901243

5901265

5901385

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 64 TP 400-5103639-R-HZ-F



52" Mower Deck - Housing, Covers, Spindles & Blades

REF NO PART NO.

1 5600652

1 5600810

2 5025155

3 5025011X8
4 5022308

5 5415634B
6 5410492B
7 5025392

8 5025498

9 5025155
10 5405238A
11 5102015
12 5025145X6
13 5405557A
14 5410498A
15 5410575
16 5410404A
17 5025394
18 5025013X12
19 5025011X6
20 5025045
21 5061300
22 5101756S
23 5061095
24 5025477
25 5025320X14
26 5023156
27 5101004
28 5600675
28 5600811
29 5413400A
30 5413398A
31 5413500
32 5025146X12
33 5022673
34 5025126
35 5105237

Footnotes

QTy.

1

_ a A W W WW AN 2 WW = AAa AN A AN = Aaa0 0

—_ N = W == -

DESCRIPTION

DECK SHELL W/ DECALS, 52, IS700Z (SV) (5410273B)(S/N: 2016893014 &
Below)

DECK SHELL W/DECALS, 700-52, DOM (SV) (5413038B)(S/N: 2016893015 &
Above)

WASHER, 5/16 SAE

BOLT, 5/16-18 X 1 GD5 YZ (Qty: 12 - S/N: 2017612049 & Below)
BODY CLIP, 5/16-18-7GA MATERIAL

GUARD, RH 52", 560/700/125

GUARD, 52 DECK, 1S700, LH - RED

NUT, 5/16-18 HEX NYLOCK FLANGE (Qty: 21 - S/N: 2017612049 & Below)
5/16 PUSH-ON NUT RETAINER, STL, CZ (S/N: 2017612049 & Below)
WASHER, 5/16 SAE (Qty: 8 - S/N: 2017612049 & Below)

PLATE, SUPPORT - BLK (S/N: 2017612049 & Below)

FLAP, STRIPER, 52 DECK (S/N: 2017612049 & Below)

BOLT, 5/16-18 X 3/4, CARRIAGE

PLATE, DEFLECTOR, 52 DECK - BLK

WELD, FRAME, CHUTE, 52 - BLK (S/N: 2017100600 & Below)

CHUTE,DISCHARGE,RUBBER 29.00-4 HOLE,BENT (S/N: 2017100600 & Below)

SUPPORT, DISCHARGE CHUTE, 52 - BLK (S/N: 2017100600 & Below)
NUT, 3/8-16 HEX NYLOCK FLANGE

BOLT, 3/8-16 X 1-1/2 GD5 YZ (S/N: 2017100600 & Below)

BOLT, 5/16-18 X 3/4 GD5 YZ

NUT, 5/16-24 HEX NYLON LOCK

ROD, MOUNT, CHUTE 61, CZ

BLADE, 18 X .25 X 2.5, 1 X 3.5 (SET OF 3)

ASSM, SPINDLE, LOW PROFILE (Nut and Washer Sold Seperately)
WASHER, 5/8 GRADE 8, YZ

BOLT, 5/8-11 X 1-3/4 GD8

BOLT, 5/16-18 X 1 1/4 FLANGE

SAFETY WALK, 4.00 X 7.50

DECK SHELL W/DECALS, 52, 1S700Z, ANSI-EXP (SV) (5410273B)(S/N:
2016893014 & Below)

DECK SHELL W/DECALS, 700-52, ANSI-EXP (SV) (5413038B)(S/N:
2016893015 & Above)

WELD, MOUNT, DISCHARGE CHUTE - BLK (S/N: 2017100601 & Above)
SUPPORT, DISCHARGE CHUTE - BLK (S/N: 2017100601 & Above)
CHUTE, RUBBER DISCHARGE (5104442) (S/N: 2017100601 & Above)
BOLT, 3/8-16 X 1-1/2, CARRIAGE, GD5, CZ (S/N: 2017100601 & Above)
BUMPER, RUBBER 1/4-20 (S/N: 2017640726 -2017763018)

NUT, 1/4-20 HEX SERR. FLANGE (Qty: 1 - S/N: 2017640726 - 2017763018)
BUMPER, RUBBER, 1/4-20 X 7/8" STUD (S/N: 2017763019 & Above)

The above parts group applies to the following Mfg. Nos.:

5901214 5901224
5901242 5901266
5901386
5901243
5901265
5901385

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

65 TP 400-5103639-R-HZ-F



52" & 61" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

/ s —7
2 -
S~
\Cl\
3—

N
| \‘\.\
1 ~
l S
L o~

5303178

The above parts group applies to the following Mfg. Nos.:

5901308 5901243 5901394 5901310
5901215 5901214 5901225
5901266 5901388 5901386
5901385 5901226 5901242
5901387 5901224 5901505
5901538 5901265 5901264
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 66

TP 400-5103639-R-HZ-F



52" & 61" Mower Deck - Hanger Chains

REF NO

Footnotes

PART NO.
5025394
5025013X14
5025156
5025128
5025084
5050878X3
5050878X2
5100375
5025201X6
5025214X9
5025055X16
5025032
5025013X16

QTy.

[ AT \C T \C I \C I \C T\ I\ T \G TR =N e < B o ) B SN

(o]

DESCRIPTION
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-3/4 GD5
WASHER, 3/8 SAE
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX JAM
CHAIN, 5/16 GD30, 3 LINKS
CHAIN, 5/16 GD30, 2 LINKS
CLEVIS, 5/16-18, 3/8 PIN HOLE, CLR ZINC
PIN, COTTER, 3/32 X 3/4
PIN, CLEVIS, 3/8 X 1-1/8, CZ
BOLT, 5/16-18 X 2 GD5 TFL
NUT, 5/16-18 HEX
BOLT, 3/8-16 X 2 GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5901308
5901215
5901266
5901385
5901387
5901538

5901243
5901214
5901388
5901226
5901224
5901265

5901394
5901225
5901386
5901242
5901505
5901264

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901310

67

TP 400-5103639-R-HZ-F



61" Mower Deck - Rollers

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303179

e o™ ™. T T RN Left-Hand Anti-Scalp Bracket:
& LT . : 2 If the anti-scalp bracket has
Vs e around hole use item # 8.
AR 5T - e If the anti-scalp bracket has
7 AN ~ = = P a square hole use item # 11.

-~
~ E #= -
-7 \‘(: _rf . . //_/ |
} \\\ : // !
i
.
e
4 / S~ = r !
T ’
- g -
-
~ ~ -
3 PN S A 9
< ™~ - A
@ S ) 8,11
6/__,..-"' \\ L]
~
~
s
s

The above parts group applies to the following Mfg. Nos.:

5901387 5901388
5901226 5901538
5901225 5901394
5901308 5901505
5901264
5901215

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 68 TP 400-5103639-R-HZ-F



61" Mower Deck - Rollers
REF NO PART NO. QTy. DESCRIPTION

1 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
2 5025013X28 2 BOLT, 3/8-16 X 3-1/2 GD5 CZ
3 5041931 4 SPACER, .38 X .50 X 1.25
4 5047027 2 SPACER, .51 X .75 X .56, CZ
5 1714760 6 WHEEL- 2.00 WIDE 3.88 DIA 0.5311D POLY
6 5025440 4 WASHER, 1/2 GD9 YZ
7 5046586 2 SPACER, .38 X .50 X 5.06
8 5025013X48 2 BOLT, 3/8-16 X 6 GD5 YZ (For Anti-Scalp brackets with round holes.)
9 5025156 4 WASHER, 3/8 SAE

10 5025100 2 NUT, 3/8-16 HEX SIDE LOCK

11 5025146X48 1 BOLT, CARRIAGE, 3/8-16 X 6, GD5, CZ (For Anti-Scalp brackets with square

holes.)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5901387 5901388
5901226 5901538
5901225 5901394
5901308 5901505
5901264
5901215

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 69 TP 400-5103639-R-HZ-F



52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893014 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5 5303181

52" Deck Belt Routing

20|

e

15

The above parts group applies to the following Mfg. Nos.:
5901243 5901242

5901266

5901214

5901310

5901265

5901224

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 70 TP 400-5103639-R-HZ-F



52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893014 & Below)
REFNO PARTNO. QTYV. DESCRIPTION

1 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
2 5025394 1 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5021812 1 EYE BOLT, 3/8-16 X 6, 3.0 THREAD
4 5020095 1 GREASE FITTING, 1/4-28 STRAIGHT
5 5025396 4 NUT, 1/2-13 HEX NYLOCK FLANGE
6 5025150 2 WASHER, 1/2 USS
7 5103800 2 *PULLEY, FLAT IDLER, 6-3/4" *If not present, order 5025158 - washer and
5101103 - shield.
8 5101103 3 SHIELD, PULLEY BEARING
9 5025405 3 NUT, 3/4-16 HEX
10 5025406 3 WASHER, 3/4 BELLEVILLE
11 5050407X10 3 KEY, 1/4 SQ X 1-1/4
12 5101351 3 PULLEY, 5.926 OVER BALL
13 5021541 2 BUSHING, FLANGE
14 5045022 1 SPACER, .52 X 1.00 X 3.50
15 5025017X36 1 BOLT, 1/2-13 X 4-1/2 GD5 YZ
16 5102678 1 PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID
17 5410569A 1 WELD, IDLER ARM - 52" - BLK
18 5025017X20 2 BOLT, 1/2-13 X 2-1/2 GD5 YZ
19 5047142 2 SPACER, .52 X 1.25 X .70, CZ
20 5103927 1 BELT, 5V SEC, 162.4" EL, ARAMID, WRPD, RC
21 5025017X22 1 BOLT, 1/2-13 X 2-3/4 GD5 YZ
22 5101162 1 SPACER, .52 X 1.00 X .56, CZ
23 5100520 1 SPACER, .52 X 1.00 X .22, CZ
24 5100632 1 SPRING, EXTENSION, SWIVEL. LONG HOOK (coil-to-coil measurement: 6-5/8"
at middle cut height position)
25 5025158 4 WASHER, 1/2 SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901243 5901242

5901266

5901214

5901310

5901265

5901224

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 71 TP 400-5103639-R-HZ-F



52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893015 - 2017612394)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303181A

-
| Belt Routing

The above parts group applies to the following Mfg. Nos.:

5901224 5901265
5901243 5901266
5901242 5901386
5901310
5901385
5901214

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 72 TP 400-5103639-R-HZ-F



52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893015 - 2017612394)

REF NO

Footnotes

PART NO.
5412572A
5104383
5104456
5104379
5103800
5102678
5101103
5101351
5044960
5044933
5025017X44
5025017X20
5101162
5047142
5025128
5025394
5025013X12
5025158
5025165
5025396
5050407X10
5025406
5025405
5104166
5023497
5103927

QTy.

DESCRIPTION
WELD, IDLER ARM - BLK
BEARING, 6203-1/2", SEALED
SPACER, .51 X .75 X 1.22, PM CZ
SPACER, IDLER ARM, 1/2 X 2.25
PULLEY, FLAT IDLER, 6-3/4"
PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID
SHIELD, PULLEY BEARING, CZ
PULLEY, 5.926 OVER BALL
SPACER, .39 X 1.00 X .25
SPACER, .39 X .75 X .38
BOLT, 1/2-13 X 5-1/2 GD5 CZ
BOLT, 1/2-13 X 2-1/2 GD5 CZ
SPACER, .52 X 1.00 X .56, CZ
SPACER, .52 X 1.25 X .70, CZ
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-1/2 GD5 CZ
WASHER, 1/2 SAE
WASHER-3/8 FENDER
NUT, 1/2-13 HEX NYLOCK FLANGE
KEY, 1/4 SQ X 1-1/4
WASHER, 3/4 BELLEVILLE
NUT, 3/4-16 HEX
SPRING, EXT, 1.50DX12.25X.234WIRE BLK
EYE BOLT, 3/8-16 X 5, 2.88THRD, 1EYE, CZ
BELT, 5V, 162.40"EL, ARAMID WRPD, RC

The above parts group applies to the following Mfg. Nos.:

5901224
5901243
5901242
5901310
5901385
5901214

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901265
5901266
5901386

73

TP 400-5103639-R-HZ-F



52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2017612395 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

27 5303181B

The above parts group applies to the following Mfg. Nos.:

5901310 5901224
5901265 5901385
5901214 5901243
5901386
5901266
5901242

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 74 TP 400-5103639-R-HZ-F



52" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2017612395 & Above)

REF NO

Footnotes

PART NO.
5415907A
5104383
5104456
5104379
5103800
5104716
5101103
5101351
5044960
5044933
5025017X44
5025017X20
5101162
5047142
5025128
5025394
5025013X12
5025158
5025165
5025396
5050407X10
5025406
5025405
5104166
5023497
5103927
5025010X8
5025154
5415938A
5025391
5105145
5415931A
5025324X10

QTy.

1
2
1
2
2
1
2
3
1
1
1
2
2
1
1
2
1
1
1
4
3
3
3
1
1
1
2
2
1
1
1
1
1

DESCRIPTION
WELD, IDLER ARM - BLK
BEARING, 6203-1/2", SEALED
SPACER, .51 X .75 X 1.22, PM CZ
SPACER, IDLER ARM, 1/2 X 2.25
PULLEY, FLAT IDLER, 6-3/4"

PULLEY,IDLER,BACKSIDE,NOSEAM 6.250DX.51D

SHIELD, PULLEY BEARING, CZ

PULLEY, 5.926 OVER BALL

SPACER, .39 X 1.00 X .25

SPACER, .39 X .75 X .38

BOLT, 1/2-13 X 5-1/2 GD5 CZ

BOLT, 1/2-13 X 2-1/2 GD5 CZ

SPACER, .52 X 1.00 X .56, CZ

SPACER, .52 X 1.25 X .70, CZ

NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-1/2 GD5 CZ

WASHER, 1/2 SAE

WASHER-3/8 FENDER

NUT, 1/2-13 HEX NYLOCK FLANGE

KEY, 1/4 SQ X 1-1/4

WASHER, 3/4 BELLEVILLE

NUT, 3/4-16 HEX

SPRING, EXT, 1.50DX12.25X.234WIRE BLK
EYE BOLT, 3/8-16 X 5, 2.88THRD, 1EYE, CZ
BELT, 5V, 162.40"EL, ARAMID WRPD, RC
BOLT, 1/4-20 X 1 GD5 CZ

WASHER, 1/4 SAE

WELD, CLUTCH BELT GUIDE - BLK

NUT, 1/4-20 HEX NYLOCK FLANGE
SHIELD, BEARING, 1/2 ID X 2-7/8 OD, CZ
WELD, BELT GUIDE - BLK

BOLT, CARRIAGE 1/2-13 X 1-1/4 GD.5

The above parts group applies to the following Mfg. Nos.:

5901310
5901265
5901214
5901386
5901266
5901242

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901224
5901385
5901243

75

TP 400-5103639-R-HZ-F



61" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

If ordering a replacement Deck Shell
w/ Decals for units in serial number range
2016893015 - 2017640725
also order items #32 & #33.

13 -—————‘@

S/N: 2017640726 | 5303184
- 2017763018

The above parts group applies to the following Mfg. Nos.:

5901225
5901215
5901264
5901388
5901538
5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901308
5901505
5901226
5901394

76

TP 400-5103639-R-HZ-F



61" Mower Deck - Housing, Covers, Spindles & Blades

REF NO PART NO.

1 5600654

1 5600797

2 5025155

3 5025011X8
4 5022308

5 5410255B
5 5413073B
6 5410254B
6 5413243B
7 5025392

8 5025498

9 5025155
10 5405322A
11 5102036
12 5025145X6
13 5401344A
14 5404716A
15 5404834
16 5408018A
17 5025394
18 5025013X12
19 5025011X6
20 5025045
21 5061300
22 51017558
23 5061095
24 5025477
25 5025320X14
26 5023156
27 5101004
28 5413387A
29 5413385A
30 5413499
31 5025145X12
32 5022673
33 5025126
34 5105237

Footnotes

QTy.

1
1

_ N = W = e a0 WWW RN 2 WW = AAa AN A N0 = A A a0

DESCRIPTION

DECK SHELL W/ DECALS, 61, IS700Z (5410152B)(S/N: 2016893014 & Below)

DECK SHELL W/ DECALS, 700-61, DOM (5413074B)(S/N: 2016893015 &
Above)

WASHER, 5/16 SAE

BOLT, 5/16-18 X 1 GD5 YZ Qty: 12 - S/N: 2017612049 & Below)

BODY CLIP, 5/16-18-7GA MATERIAL

PLATE, GUARD, 61, LH, IS700 - RED (S/N: 2016893014 & Below)
GUARD 61" - LH - RED (S/N: 2016893015 & Above)

PLATE, GUARD, 61, RH, 1S700 - RED (S/N: 2016893014 & Below)
PLATE, GUARD, 61, RH - RED (S/N: 2016893015 & Above)

NUT, 5/16-18 HEX NYLOCK FLANGE Qty: 21 - S/N: 2017612049 & Below)
5/16 PUSH-ON NUT RETAINER, STL, CZ (S/N: 2017612049 & Below)
WASHER, 5/16 SAE Qty: 8 - S/N: 2017612049 & Below)

PLATE, SUPPORT - BLK (S/N: 2017612049 & Below)

FLAP, STRIPER, 61 DECK (S/N: 2017612049 & Below)

BOLT, 5/16-18 X 3/4, CARRIAGE

PLATE, DEFLECTOR - BLK

WELD, FRAME, CHUTE, 61 - BLK (S/N: 2017094785 & Below)

CHUTE, DISCHARGE, BEND RUBBER (SV) (S/N: 2017094785 & Below)
SUPPORT, DISCHARGE CHUTE, 61/72 - BLK (S/N: 2017094785 & Below)
NUT, 3/8-16 HEX NYLOCK FLANGE

BOLT, 3/8-16 X 1-1/2 GD5 YZ (S/N: 2017094785 & Below)

BOLT, 5/16-18 X 3/4 GD5 YZ

NUT, 5/16-24 HEX NYLON LOCK

ROD, MOUNT, CHUTE 61, CZ

BLADE SET, 61 DECK (3) (SV)(Set of 3 blades)

ASSM, SPINDLE, LOW PROFILE (Nut and Washer Sold Seperately)
WASHER, 5/8 GRADE 8, YZ

BOLT, 5/8-11 X 1-3/4 GD8

BOLT, 5/16-18 X 1 1/4 FLANGE

SAFETY WALK, 4.00 X 7.50

WELD, MOUNT, DISCHARGE CHUTE - BLK (S/N: 2017094786 & Above)
SUPPORT, DISCHARGE CHUTE - BLK (S/N: 2017094786 & Above)
CHUTE, RUBBER DISCHARGE (5104442) (S/N: 2017094786 & Above)
BOLT, 3/8-16 X 1-1/2, CARRIAGE, GD5, CZ (S/N: 2017094786 & Above)
BUMPER, RUBBER 1/4-20 (S/N: 2017640726 - 2017763018)

NUT, 1/4-20 HEX SERR. FLANGE (Qty: 1 - S/N: 2017640726 - 2017763018)
BUMPER, RUBBER, 1/4-20 X 7/8" STUD (S/N: 2017763019 & Above)

The above parts group applies to the following Mfg. Nos.:

5901225 5901308
5901215 5901505
5901264 5901226
5901388 5901394
5901538
5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

77 TP 400-5103639-R-HZ-F



61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893014 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303185

-— e — — — — i i

Mower Deck Belt Routing
24 7

22

The above parts group applies to the following Mfg. Nos.:
5901225
5901215
5901264
5901226
5901308

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 78 TP 400-5103639-R-HZ-F



61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893014 & Below)

REF NO

14
15
16
17
18
19
20
21
22
23
24
25
26

Footnotes

PART NO.
5100632

5025128
5025394
5021811
5020095
5025017X24
5025017X22
5025440
5025396
5025150
5101162
5100520
5103800

5101103
5103430
5025405
5025406
5050407X10
5100700
5021541
5045022
5025017X40
5410569A
5103871
5102678
5025158

QTy.

1

W = = N Ul = = W = = a2 4

W = = =2 =24 =2 D WWwWwwws

DESCRIPTION

SPRING, EXTENSION, SWIVEL. LONG HOOK (coil-to-coil measurement: 6-5/8"

at middle cut height position)

NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
EYE BOLT, 3/8-16 X 8, 1 EYE
GREASE FITTING, 1/4-28 STRAIGHT

BOLT, 1/2-13 X 3 GD5 YZ

BOLT, 1/2-13 X 2-3/4 GD5 YZ

WASHER, 1/2 GD9 YZ

NUT, 1/2-13 HEX NYLOCK FLANGE

WASHER, 1/2 USS

SPACER, .52 X 1.00 X .56, CZ
SPACER, .52 X 1.00 X .22, CZ

*PULLEY, FLAT IDLER, 6-3/4" *If not present, order 5025158 - washer and

5101103 - shield.

SHIELD, PULLEY BEARING

IDLER MOUNT
NUT, 3/4-16 HEX

WASHER, 3/4 BELLEVILLE

KEY, 1/4 SQ X 1-1/4

PULLEY, 6.93 EOD X 25MM, SPLIT

BUSHING, FLANGE

SPACER, .52 X 1.00 X 3.50
BOLT-1/2-13 X5 GD5 YZ

WELD, IDLER ARM - 52" - BLK
BELT, 5V, 175.90EL, LG ARAMID, WRPD, RC
PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID

WASHER, 1/2 SAE

The above parts group applies to the following Mfg. Nos.:

5901225
5901215
5901264
5901226
5901308

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

79

TP 400-5103639-R-HZ-F



61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893015 - 2017612394)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303591

The above parts group applies to the following Mfg. Nos.:

5901264 5901538
5901505 5901226
5901388 5901387
5901308 5901225
5901394
5901215

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 80 TP 400-5103639-R-HZ-F



61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2016893015 - 2017612394)

REF NO PART NO. QTy. DESCRIPTION
1 5412572A 1 WELD, IDLER ARM - BLK
2 5050407X10 3 KEY, 1/4 SQ X 1-1/4
3 5025017X44 1 BOLT, 1/2-13 X 5-1/2 GD5 CZ
4 5025017X24 2 BOLT, 1/2-13 X 3 GD5 CZ
5 5025017X20 1 BOLT, 1/2-13 X 2-1/2 GD5 CZ
6 5025013X12 1 BOLT, 3/8-16 X 1-1/2 GD5 CZ
7 5104383 2 BEARING, 6203-1/2", SEALED
8 5104379 2 SPACER, IDLER ARM, 1/2 X 2.25
9 5104456 1 SPACER, .51 X .75 X 1.22, PM CZ
10 5104342 1 IDLER MOUNT, .88 HIGH
11 5104166 1 SPRING, EXT, 1.50DX12.25X.234WIRE BLK
12 5103871 1 BELT, 5V, 175.90"EL, LG ARAMID WRPD, RC
13 5103800 3 PULLEY, FLAT IDLER, 6-3/4"
14 5103430 2 IDLER MOUNT
15 5102678 1 PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID
16 5101162 1 SPACER, .52 X 1.00 X .56, CZ
17 5101103 4 SHIELD, PULLEY BEARING, CZ
18 5100700 3 PULLEY, 6.93 EOD X 25MM, SPLIT
19 5044960 1 SPACER, .39 X 1.00 X .25
20 5044933 1 SPACER, .39 X .75 X .38
21 5025165 1 WASHER-3/8 FENDER
22 5025406 3 WASHER, 3/4 BELLEVILLE
23 5025405 3 NUT, 3/4-16 HEX
24 5025396 5 NUT, 1/2-13 HEX NYLOCK FLANGE
25 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
26 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
27 5021812 1 EYE BOLT, 3/8-16 X 6, 3THRD, 1EYE, CZ

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901264 5901538
5901505 5901226
5901388 5901387
5901308 5901225
5901394
5901215
© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 81

TP 400-5103639-R-HZ-F



61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2017612395 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303591A

The above parts group applies to the following Mfg. Nos.:

5901225
5901215
5901387
5901308
5901538
5901264

5901226
5901394
5901388
5901505

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

82

TP 400-5103639-R-HZ-F



61" Mower Deck - Pulleys, Belt, & Idler Arm (S/N: 2017612395 & Above)

REF NO PART NO.

1 5415907A

2 5050407X10
3 5025017X44
4 5025017X24
5 5025017X22
6 5025013X12
7 5104383

8 5104379

9 5104456

10 5104342

11 5104166

12 5103871

13 5103800

14 5103430

15 5104716

16 5101162

17 5101103

18 5100700

19 5044960
20 5044933
21 5025165
22 5025406
23 5025405
24 5025396
25 5025394
26 5025128
27 5021812
28 5105145
29 5415938A
30 5415953A
31 5025324X10
32 5025010X8
33 5025154
34 5025391

Footnotes

QTy.

1
3
1
2
1
1
2
2
1
1
1
1
3
2
1
1
3
3
1
1
1
3
3
6
2
1
1
1
1
1
1
2
2
2

DESCRIPTION
WELD, IDLER ARM - BLK
KEY, 1/4 SQ X 1-1/4
BOLT, 1/2-13 X 5-1/2 GD5 CZ
BOLT, 1/2-13 X 3 GD5 CZ
BOLT, 1/2-13 X 2-3/4 GD5 CZ
BOLT, 3/8-16 X 1-1/2 GD5 CZ
BEARING, 6203-1/2", SEALED
SPACER, IDLER ARM, 1/2 X 2.25
SPACER, .51 X .75 X 1.22, PM CZ
IDLER MOUNT, .88 HIGH
SPRING, EXT, 1.50DX12.25X.234WIRE BLK
BELT, 5V, 175.90"EL, LG ARAMID WRPD, RC
PULLEY, FLAT IDLER, 6-3/4"
IDLER MOUNT
PULLEY,IDLER,BACKSIDE,NOSEAM 6.250DX.51D
SPACER, .52 X 1.00 X .56, CZ
SHIELD, PULLEY BEARING, CZ
PULLEY, 6.93 EOD X 25MM, SPLIT
SPACER, .39 X 1.00 X .25
SPACER, .39 X .75 X .38
WASHER-3/8 FENDER
WASHER, 3/4 BELLEVILLE
NUT, 3/4-16 HEX
NUT, 1/2-13 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX SERRATED FLANGE
EYE BOLT, 3/8-16 X 6, 3THRD, 1EYE, CZ
SHIELD, BEARING, 1/2 ID X 2-7/8 OD, CZ
WELD, CLUTCH BELT GUIDE - BLK
WELD, BELT GUIDE - BLK
BOLT, CARRIAGE 1/2-13 X 1-1/4 GD.5
BOLT, 1/4-20 X 1 GD5 CZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE

The above parts group applies to the following Mfg. Nos.:

5901225 5901226
5901215 5901394
5901387 5901388
5901308 5901505
5901538
5901264

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

83

TP 400-5103639-R-HZ-F



52" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303647

|
| {
: 31 30 | 22
I
I |/ L
| - (] !
L - ‘

If ordering a replacement Deck Shell

w/ Decals for units in serial number range
2016893015 - 2017735744

also order items #30 & #31.

16, 28

The above parts group applies to the following Mfg. Nos.:
5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 84 TP 400-5103639-R-HZ-F



52" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

REF NO

Footnotes

PART NO.
5600715

5600809

5411189B
5415634B
5410492B
5402475A
5402474
5101756S
5101004
5061095
5025477
5025320X14
5022308
5023156
5025498
5025392
5025145X8
5411033B
5411034B
5025155
5025011X6
5025011X10
5413450B
5413449B
5413451B
5413452B
5103304S
5414603A
502515145X6
80003675
5022673
5025126
5105237

QTy.

1

A =2 0 W W W = = = -

D W
harg

Ol = = —a 4
o O

e A T T ~ N S I S Y

DESCRIPTION

DECK SHELL W/ DECALS, 52RDCE, 1S700Z (5410697B)(S/N: 2016893014 &
Below)

DECK SHELL W/ DECALS, 52RD-CE, 700 (5413041B)(S/N: 2016893015 &
Above)

WELD, REAR BAFFLE, 52RD - RED (S/N: 2017027415 & Below)

GUARD, RH 52", 560/700/125 (S/N: 2017025854 & Below)

GUARD, 52 DECK, LH - RED (S/N: 2017025854 & Below)

PLATE, FLAP RETAINER, 2000 RD - BLK

FLAP, 2000 REAR DISCHARGE

BLADE, SET OF THREE, 18 X .25 X 2.5, 1 X 3.5 (S/N: 2017027415 & Below)
SAFETY WALK, 4.00 X 7.50

ASSM, SPINDLE, LOW PROFILE (Nut and washer sold seperately)
WASHER, BLADE BOLT, 9/16" F436, CZ

BOLT, 5/8-11 X 1-3/4 GD8

BODY CLIP, 5/16-18-7GA MATERIAL

BOLT, 5/16-18 X 1 1/4 FLANGE

5/16 PUSH-ON NUT RETAINER, STL, CZ

NUT, 5/16-18 HEX NYLOCK FLANGE (Qty: 26 - S/N: 2017025854 & Below)
BOLT, 5/16-18 X 1, CARRIAGE (Qty: 10 - S/N: 2017027415 & Below)
BAFFLE, FRONT DISCHARGE, RH, 52RD

BAFFLE, FRONT DISCHARGE, LH, 52RD

WASHER, 5/16 SAE (Qty: 11 - S/N: 2017025854 & Below)

BOLT, 5/16-18 X 3/4 GD5 (Qty: 6 - S/N: 2017025854 & Below)

BOLT, 5/16-18 X 1-1/4 GD5 YZ

PLATE, DECK GUARD - RH - RED (S/N: 2017025855 & Above)

PLATE, DECK GUARD - LH - RED (S/N: 2017025855 & Above)

PLATE, DECK GUARD, CENTER - RH - RED (S/N: 2017025855 & Above)
PLATE, DECK GUARD, CENTER - RED (S/N: 2017025855 & Above)
BLADE SET, MULCH, 52 DECK (SET OF 3) (S/N: 2017027416 & Above)
WELD, REAR BAFFLE, SHRT - BLK (S/N: 2017027416 & Above)

BOLT, 5/16-18 X 3/4, CARRIAGE (S/N: 2017027416 & Above)

NUT, 5/16-1/8, HEX, CNTR LK, ZINC PHOS/OIL (S/N: 2017027416 & Above)
BUMPER, RUBBER, 1/4-20 (S/N: 201738586 - 2017738744)

NUT, 1/4-20 HEX SERR. FLANGE (Qty: 1 - S/N: 201738586 - 2017738744)
BUMPER, RUBBER, 1/4-20 X 7/8" STUD (S/N: 2017738745 & Above)

The above parts group applies to the following Mfg. Nos.:

5901310

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

85 TP 400-5103639-R-HZ-F



Spindle SERVICE PARTS - 5061095

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5061095

The above parts group applies to the following Mfg. Nos.:

5901215
5901385
5901505
5901242
5901214
5901388

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901310
5901386
5901243
5901226
5901264
5901266

5901265
5901538
5901225
5901387
5901224

86

TP 400-5103639-R-HZ-F



Spindle SERVICE PARTS - 5061095

REF NO
1

o NOoO ok~ WD

Footnotes

PART NO.
5061095
5023329
5049793
5023330
5023296
5061097
5061099
5061098

QTy.

O e T U LG I & I Ny

DESCRIPTION

ASSM, SPINDLE, LOW PROFILE (Nut and Washer Sold Seperately)

FITTING
SHIELD, TRASH

BEARING, .98 X 2.44 X .67
FITTING, RELIEF, 1-5 PSI

HOUSING, SPINDLE
SPACER
SHAFT, SPINDLE

The above parts group applies to the following Mfg. Nos.:

5901215
5901385
5901505
5901242
5901214
5901388

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

5901310
5901386
5901243
5901226
5901264
5901266

5901265
5901538
5901225
5901387
5901224

87

TP 400-5103639-R-HZ-F



Electrical Group S/N: 2017612394 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

¥ 5303170
N 5303219
— Heoo - . 3753 5303230
s - . 'f .'___.'.. _———— I._" \\ i
FRONT
Black circles with white
numbers indicate splices. @~ ot
26 1,2,23,27 [ | |, 26

Nuetral Nuetral
Switch Switch

Parking
Brake Switch 25
R

Brigg-si-Stratton Commercial Turf
& Kawasaki FS 18
Models

n
-
[
%]
n
(==}

]
| ]

24 i~ [PTO Switch
1

|
I
I
I
I
I
I
I
: / Ignition
1 Switch
I
| /“‘ 6
Fuse
. =
H =\ 16
I
| LN
r 1 20
| Briggs & Stratton Vanguard Models |
5303716 3"
10 11 12 . :___{ 5
U\ -8 ._ 18
! Relays ) = 6

_ .. . \foltage Regulator |
. -~ ~i[Fuel Solencid
~~~[Magneto

The above parts group applies to the following Mfg. Nos.:

5901242 5901308 5901394
5901226 5901243 5901264
5901310 5901225 5901266
5901388 5901214 5901215
5901386 5901224 5901385
5901265 5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 88 TP 400-5103639-R-HZ-F



Electrical Group S/N: 2017612394 & Below

REF NO PART NO. QTy. DESCRIPTION

1 5410289 1 WIRE HARNESS, C TURF,WARNER, 1S600/IS700 (B&S Commercial Turf
Engines S/N: All; Kawasaki Engines S/N: 2017301893 & Above)

2 - 1 USE 5410289 & 5104811 (Kawasaki Engines S/N: 2017301892 & Below)
3 - 1 BATTERY, WET ( BCIU1, 340 CCA)
4 5047690 1 BATTERY CABLE, NEGATIVE, 14"
5 5021405 1 BATTERY CABLE, POSITIVE, 22
6 1722009 1 STRAP-BLACK RUBB
7 1724815 1 SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)
8 5023217 2 WASHER, 5/16 LIGHT LOCK
9 5023216 2 NUT, 5/16-24 JAM
10 5025010X6 5 BOLT, 1/4-20 X 3/4 GD5 YZ
11 5025154 5 WASHER, 1/4 SAE
12 5025126 6 NUT, 1/4-20 HEX SERR. FLANGE
13 5023488 1 BATTERY CABLE, POSITIVE, 22 (Kawasaki and B&S Commercial Turf Models)
14 1665238 1 BREAKER-CIRCUIT 12VOLT 20AMPS W/TAB
15 5021500 3 CLAMP, VINYL INSULATED
16 5101935 1 FUSE, ATO 15 AMP (SV)
17 5102677 1 GROMMET, 1-1/2" ID FOR 1/4" METAL
18 5050927X18 2 WIRE LOOM, 3/8 1D X 18 IN
19 5021766 1 RELAY, 12V, 40A (B&S Vanguard Engines Only)
20 5103761 1 FIR TREE MOUNT, PACKARD
21 5100540 1 SEAT SWITCH, MILSCO, BOLT-IN (SV - S/N: 2017202281 & Below)
22 5100541 1 SEAT SWITCH, MILSCO, TWIST-IN (SV - S/N: 2017202281 & Below)
23 5410629 1 WIRE HARNESS, VAN GRD, WARNER, 1S600/700 (B&S 541777 Vanguard
Engines Only)
24 5025299X8 2 SCREW, 1/4-20 X 1, ALLEN BH, CZ
25 5021030 3 TIE, SELF-LOCKING, 6"
26 7022886 3 SWITCH, DP NO/NC SNAP-IN
27 5412285 1 WIRE HARNESS, M49 VANGUARD, WARNER, 700 (B&S 49R977 Vanguard
Engines)
28 5104741X6 1 DELTA SWITCH, NORMALLY CLOSED (SV - S/N: 2017202282 & Above)
29 5104811 1 WIRE HARNESS, JUMPER, KAWI (Kawasaki Engines S/N: 2017301893 &
Above)

Footnotes

The above parts group applies to the following Mfg. Nos.:

5901242 5901308 5901394
5901226 5901243 5901264
5901310 5901225 5901266
5901388 5901214 5901215
5901386 5901224 5901385
5901265 5901387

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 89 TP 400-5103639-R-HZ-F



Electrical Group - Briggs & Stratton S/N: 2017612395 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

gy 5303170A

s

Black circles with white
numbers indicate splices. = o

e ======== iy 1

| Parking | -
Brake Switch
0:' —

: i 14 L
20,21 T 9
|

Seat
Switch

Ignition
Switch

- o] /2‘*

5 o ©
‘ N e
N
— _

g-le=y

I\
9

2

I - A S—
Me=—-—-{Engine Starter]- -~

The above parts group applies to the following Mfg. Nos.:
5901265
5901385
5901310
5901264
5901387
5901266

© Copyright 2017 Briggs and Stratton. All Rights Reserved. a0 TP 400-5103639-R-HZ-F



Electrical Group - Briggs & Stratton S/N: 2017612395 & Above

REF NO

Footnotes

PART NO.
5416016
5025299X6
5047690
5021405
1722009
1755382
80003921
5025033
5025010X6
5025154
5025391
5023488
7022886
5021500
5021029
5102677
5050927X18
5103761
5100540
5100541
5101935
5021603

QTy.

B T T WU\, I N Co I &' JENST GRS S ¢ » IR SO SO\, T |\ S G G (i S N A e Y

DESCRIPTION
WIRE HARNESS, MAIN, SM, ZTR
SCREW,1/4-20X3/4, ZINC PHOS & OIL
BATTERY, WET ( BCIU1, 350 CCA)
BATTERY CABLE, NEG, 14, 5/16-13/32
BATTERY CABLE, POS, 22, 1/4-5/16
STRAP-BLACK RUBB
SOLENOID, STD-BRACKET, 2-SPADE
NUT,1/4-20,KEPS,CONICAL WSHR,ZC/CL
NUT, 5/16-24 HEX
BOLT, 1/4-20 X 3/4 GD5 CZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
BATTERY CABLE, POS, 22, 1/4-5/16
SWITCH, DP NO/NC SNAP-IN
CLAMP, VINYL INSULATED, 1.00

TIE, SELF-LOCKING, 12" (Secures wire harness to wire carrier rod).

GROMMET, 1-1/2" ID FOR 1/4" METAL
WIRE LOOM, 3/8 ID X 18 IN

FIR TREE MOUNT, PACKARD

SEAT SWITCH, MILSCO, BOLT-IN (SV)
SEAT SWITCH, MILSCO, TWIST-IN (SV)
FUSE, ATO-15 (15 AMP) (SV)

FUSE, ATO-20 (20 AMP) (SV)

The above parts group applies to the following Mfg. Nos.:

5901265
5901385
5901310
5901264
5901387
5901266

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

91

TP 400-5103639-R-HZ-F



Electrical Group - Kawasaki S/N: 2017612395 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5303219A

Black circles with white
numbers indicate splices. = oo

e ======== 'y i@

Parking
e Brake Switch

th H 14 o
21,22 % 573

it ;
Sea PTO Switch

Switch
Ignition

Switch

/23

Fuse
s o] T
N
1
E—

==
I\

9 2

L20

_ —-Voltage Regulator
-=—-{Fuel Solenoid]}

N S T
S Engine Starter

The above parts group applies to the following Mfg. Nos.:
5901388
5901224
5901225
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 92 TP 400-5103639-R-HZ-F



Electrical Group - Kawasaki S/N: 2017612395 & Above

REF NO

Footnotes

PART NO.
5416016
5025299X6
5047690
5021405
1722009
1755382
80003921
5025033
5025010X6
5025154
5025391
5023488
7022886
5021500
5021029
5102677
5050927X18
5103761
5104811
5100540
5100541
5101935
5021603

QTy.

B . U AP U \& JRNPET RN (o JRN o' JRNIE S S ¢ ) IR O S ) T |\ TR S G e T \ S e Y

DESCRIPTION
WIRE HARNESS, MAIN, SM, ZTR
SCREW,1/4-20X3/4, ZINC PHOS & OIL
BATTERY, WET ( BCIU1, 350 CCA)
BATTERY CABLE, NEG, 14, 5/16-13/32
BATTERY CABLE, POS, 22, 1/4-5/16
STRAP-BLACK RUBB
SOLENOID, STD-BRACKET, 2-SPADE
NUT,1/4-20,KEPS,CONICAL WSHR,ZC/CL
NUT, 5/16-24 HEX
BOLT, 1/4-20 X 3/4 GD5 CZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
BATTERY CABLE, POS, 22, 1/4-5/16
SWITCH, DP NO/NC SNAP-IN
CLAMP, VINYL INSULATED, 1.00

TIE, SELF-LOCKING, 12" (Secures wire harness to wire carrier rod).

GROMMET, 1-1/2" ID FOR 1/4" METAL
WIRE LOOM, 3/8 ID X 18 IN

FIR TREE MOUNT, PACKARD

WIRE HARNESS, JUMPER, KAWI

SEAT SWITCH, MILSCO, BOLT-IN (SV)
SEAT SWITCH, MILSCO, TWIST-IN (SV)
FUSE, ATO-15 (15 AMP) (SV)

FUSE, ATO-20 (20 AMP) (SV)

The above parts group applies to the following Mfg. Nos.:

5901388
5901224
5901225
5901386

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

93

TP 400-5103639-R-HZ-F



Electrical Group - Briggs & Stratton 49R977 Engine S/N: 2017612395 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Black circles with white
numbers indicate splices.

e ======== iy 1

Parking | -
Brake Switch
(5 e S —

Seat
Switch

| Not Used ||

h H 14
19,20 7

—
|
1
1
H

5303716A

Ignition
Switch

rd
/ i i
- o Fuse
5 ¥ mmE
N
a— b=y
) [\
9 2
\
\ SN s N T S T

. =~ —= Engine
S~ - Starter

The above parts group applies to the following Mfg. Nos.:
5901394
5901308

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 94

TP 400-5103639-R-HZ-F



Electrical Group - Briggs & Stratton 49R977 Engine S/N: 2017612395 & Above

REF NO PART NO. QTy.

1 5416016 1
2 5025299X6 2
3 -- 1
4 5047690 1
5 5021405 1
6 1722009 1
7 5101935 1
8 5021603 1
9 5025033 2
10 5025010X6 2
11 5025154 2
12 5025391 3
13 5103761 1
14 7022886 1
15 5021500 3
16 5021029 9
17 5102677 1
18 5050927X18 1
19 5100540 1
20 5100541 1
Footnotes

DESCRIPTION
WIRE HARNESS, MAIN, SM, ZTR
SCREW, 1/4-20X3/4, ZINC PHOS & OIL
BATTERY, WET ( BCIU1, 350 CCA)
BATTERY CABLE, NEG, 14, 5/16-13/32
BATTERY CABLE, POS, 22, 1/4-5/16
STRAP-BLACK RUBB
FUSE, ATO-15 (15 AMP) (SV)
FUSE, ATO-20 (20 AMP) (SV)
NUT, 5/16-24 HEX
BOLT, 1/4-20 X 3/4 GD5 CZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
FIR TREE MOUNT, PACKARD
SWITCH, DP NO/NC SNAP-IN
CLAMP, VINYL INSULATED, 1.00

TIE, SELF-LOCKING, 12" (Secures wire harness to wire carrier rod).

GROMMET, 1-1/2" ID FOR 1/4" METAL
WIRE LOOM, 3/8 ID X 18 IN

SEAT SWITCH, MILSCO, BOLT-IN (SV)
SEAT SWITCH, MILSCO, TWIST-IN (SV)

The above parts group applies to the following Mfg. Nos.:

5901394
5901308

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

95

TP 400-5103639-R-HZ-F



Electrical Group - Kawasaki Fuel Injected Engines S/N: 2017549125 & Below

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

= 5304345

|
L

FRONT

Two (2) wire ties secure

__ neutral switch branch of
wire harness by the neutral
lockout plates.

Black circles with white
numbers indicate splices.

Three (3) wire ties secure

seat switch branch of Three (3) wire ties secure <P 2 25

wire harness to the seat neutral switch branch of - P

plate. 25 wire harness 1o the front , - d’
rail of the machine. :

LT

16

Nuetral { : / h k! Nuetral
Switch | Switch

Ignition Switc

h
\ Malfunction Indicator
Lamp (M.LL.)

26 27 28 29

The above parts group applies to the following Mfg. Nos.:
5901538
5901505

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 96 TP 400-5103639-R-HZ-F



Electrical Group - Kawasaki Fuel Injected Engines S/N: 2017549125 & Below
REFNO PARTNO. QTY. DESCRIPTION

1 5414577 1 WIRE HARNESS, 1S700, KAWI FS730V EFI
2 5102075 1 MODULE, THROTTLE CONTROL, KAV DFI
3 -- 1 BATTERY, WET ( BCIU1, 350 CCA)
4 5047690 1 BATTERY CABLE, NEG, 14, 5/16-13/32
5 5021405 1 BATTERY CABLE, POS, 22, 1/4-5/16
6 1722009 1 STRAP-BLACK RUBB
7 1724815 1 SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)
8 5023217 2 WASHER, 5/16 LIGHT LOCK
9 5023216 2 NUT, 5/16-24 JAM
10 5025010X6 5 BOLT, 1/4-20 X 3/4 GD5 CZ
11 5025154 5 WASHER, 1/4 SAE
12 5025126 4 NUT, 1/4-20 HEX SERR. FLANGE
13 5023488 1 BATTERY CABLE, POS, 22, 1/4-5/16
14 5022805 1 COVER, VINYL, FUSE BLOCK
15 5021500 3 CLAMP, VINYL INSULATED, 1.00
16 7022886 3 SWITCH, DP NO/NC SNAP-IN
17 5102677 1 GROMMET, 1-1/2" ID FOR 1/4" METAL
18 5050927X18 2 WIRE LOOM, 3/8 ID X 18 IN
19 5021766 2 RELAY, 12V, 40A
20 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE
21 5104741X6 1 DELTA SWITCH - NORMALLY CLOSED (SV)
22 5025179X6 4 SCREW, #10-24 X 3/4 ROUND PHILLIPS
23 5025271 4 NUT, #10-24 HEX NYLON LOCK
24 5025299X6 2 SCREW,1/4-20X3/4, ZINC PHOS & OIL
25 5021029 13 TIE, SELF-LOCKING, 12"
26 5021771 1 FUSE, ATO, 30 AMP
27 5023454 1 FUSE, ATO, 40A
28 5101935 1 FUSE, ATO-15 (15 AMP)
29 5104786 1 FUSE, 2 AMP, 32 VOLT, ATO-2
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901538
5901505

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 97 TP 400-5103639-R-HZ-F



Electrical Group - Kawasaki Fuel Injected Engines S/N: 2017612395 & Above

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

N

Black circles with white
numbers indicate splices.

P

Seat
Switch

15 o Fuse
s -t =
N
_ L=y

Parking f
e Brake Switch

5304345A

T
|
1
1
H

Ignition
Switch

= |Hour Meter

23

/

18 ‘,r‘ \
i Throttle 9 2
Control
Module 29
Malfunction
Indicator

| Lamp (ML)
e

“~| Throttle
Rocker
Switch

The above parts group applies to the following Mfg. Nos.:
5901505
5901538

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

98

TP 400-5103639-R-HZ-F



Electrical Group - Kawasaki Fuel Injected Engines S/N: 2017612395 & Above
REFNO PARTNO. QTYv. DESCRIPTION

1 5416016 1 WIRE HARNESS, MAIN, SM, ZTR
2 5025299X6 2 SCREW,1/4-20X3/4, ZINC PHOS & OIL
3 - 1 BATTERY, WET ( BCIU1, 350 CCA)
4 5047690 1 BATTERY CABLE, NEG, 14, 5/16-13/32
5 5021405 1 BATTERY CABLE, POS, 22, 1/4-5/16
6 1722009 1 STRAP-BLACK RUBB
7 1755382 1 SOLENOID, STD-BRACKET, 2-SPADE
8 80003921 2 NUT,1/4-20,KEPS,CONICAL WSHR,ZC/CL
9 5025033 2 NUT, 5/16-24 HEX
10 5025010X6 4 BOLT, 1/4-20 X 3/4 GD5 CZ
11 5025154 4 WASHER, 1/4 SAE
12 5025391 5 NUT, 1/4-20 HEX NYLOCK FLANGE
13 5023488 1 BATTERY CABLE, POS, 22, 1/4-5/16
14 7022886 1 SWITCH, DP NO/NC SNAP-IN
15 5021500 3 CLAMP, VINYL INSULATED, 1.00
16 5021029 9 TIE, SELF-LOCKING, 12" (Secures wire harness to wire carrier rod).
17 5102677 1 GROMMET, 1-1/2" ID FOR 1/4" METAL
18 5050927X18 2 WIRE LOOM, 3/8 ID X 18 IN
19 5103761 2 FIR TREE MOUNT, PACKARD
20 5416382 1 WIRE HARNESS, JUMPER FX730V, EFlI, 1IS700
21 5416597 1 HARNESS, KAWI, FS, EFI CHARGE JUMPER
22 5102075 1 MODULE, THROTTLE CONTROL, KAV DFI
23 5100540 1 SEAT SWITCH, MILSCO, BOLT-IN (SV)
24 5100541 1 SEAT SWITCH, MILSCO, TWIST-IN (SV)
25 5101935 1 FUSE, ATO-15 (15 AMP) (SV)
26 5021603 1 FUSE, ATO-20 (20 AMP) (SV)
27 5023454 1 FUSE, ATO-40 (40 AMP) (SV)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901505
5901538

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 99 TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - S/N: 2017612394 & Below
5410289 / MAIN WIRE HARNESS

{If imernal schematic of the swilch is not shown, the image of the swilch represents the back view of the cennector as it Is connected to the switch.)

IMPORTANT INFORMATION: This wiring diagram schematic is for all models equipped with the following engines: Briggs & Stratton Commerical Turd, Briggs & Stratton Professional Series, and Kawasaki FS, WITH THE
EXCEPTION OF the Kawasaki FS equipped model 5801222 and 5901223, For 5801222 and 5801223 this schematic reflects the serial number ranga 2016277577 & above.

ON MODELS WITH KAWASAKI ENGINES IN S/N: 2017301892 & BELOW: Tha main wire hamess plegged directly into the engine.

LH NEUTRAL SWITCH RH NEUTRAL SWITCH
(1717050 - Boh-On; 7022686 - Snap-in) (1717050 - Bolt-On; 7022686 - Snap-in)
N _ _(iﬂl) N'\g — NO)|
Q Q
I, Wy YELLOW L
GREEN |J
GREEN -t
<
£
PARKING PTO SWITCH
enaxs SwrTcH o
= = L NC NO COM
PR e N ; i1
m m No £
y] n
u
m
§ n GRAY
]
=
& BROWN (
g
INLINE
@ FUSE HOLDER
a
(=}
3 whe [, ne] z
15 Amp @ i ]
SEAT SWITCH Fuse 5 ) m
5061559 SEAT: 5100540 (Bolt-in]; = =z
5061599 SEAT: 5100541 (Twist-in); -
S104741X6 SEAT: 5104741
L WHITE =
IGNITION SWITCH z
GRAY =
POSITION [CIRCUIT MAKE | |
GRAY 1.0FF  |G&M&A
2RAUN B&L&A
3.START B&L&S
> >
C o=
Bea
223
8z
BLACK = g g
2
BLACK z CIRCUIT
BREAKER
< (20 Amp)
Auto-Reset
H
RED
I' __________________ 'i ENGINE
RED Al VOLTAGE
-0® : ®0 :4 - :_ REGULATOR
WHITE WHITE
@O [@O+—E— o —— || MAGNETO
I I
NEGATIVE BATTERY CABLE r ( ORANGE | ) I LS p— FUEL
BLACK | ©I0} | ©® | | SOLENGID
! il | 5104811/ENGINE JUMPER HARNESS |
BATTERY R | (CAWASKIMODELSONLY H
L=
;E":'""’E BATTERY CABLE BRIGGS & STRATTON MODELS PLUG DIRECTLY INTO ENGINE.
+ ik
L/ STARTER
& ™\ soLENOID
o O
?‘ POSITIVE

T BATTERY CABLE

The above parts group applies to the following Mfg. Nos.:
5901310-1S 5901386 -1S 5901266 - IS

5901242 -1S 5901387 -1S 5901264 - IS

5901243 -1S 5901388 - IS

5901214 -1S 5901224 - IS

5901215-1S 5901225 - IS

5901385-1S 5901265 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 100 TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - S/N: 2017612394 & Below

5410289 / MAIN WIRE HARNESS

{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected to the switch.)

IMPORTANT INFORMATION: This wiring diagram schematic is for all models equipped with the following engines: Briggs & Stratton Commerical Turd, Briggs & Stratton Professional Series, and Kawasaki FS, WITH THE
EXCEPTION OF the Kawasaki FS equipped model 5801222 and 5901223. For 5801222 and 5801223 this schematic reflects the serial number ranga 2016277577 & above.

ON MODELS WITH KAWASAKI ENGINES IN S/N: 2017301892 & BELOW: The main wire harmess plugged directly inta the engine.

LH NEUTRAL SWITCH RH NEUTRAL SWITCH
(1717050 - Boh-On; 7022886 - Snap-In) (1717050 - Bolt-On; 7022886 - Snap-In)
£ P
o 0]
M I\ | YELLOW L
GREEN r
N
<
I
2
BLACK
PARKING PTO SWITCH
BRAKE SWITCH o
= = (TOzzEEE) 3 NG NO COM
I I BLACK m Il
5 El — m U
m m »:g Ciuo £
Il
o y] |
w
2 n GRAY
2 )
z
& BROWN
=
o
=
INLINE
@ FUSE HOLDER
1)
]
N WHITE O‘EO =
" | 4
I_l 15 Amp @ Ié g
SEAT SWITCH Fuse g o m
5061599 SEAT: 5100540 (Boit-in]; g = =z
5061599 SEAT: 5100541 (Twist-in);
5104741X6 SEAT: 5104741
N WHITE =
> IGNITION SWITCH z
POSITION [CIRCUIT MAKE | |
GRAY Gaman
B&aLaA
3.START B&L&S
-
[
22
cg8
n -
CHE
£39
Ao
= CIRCUIT
BREAKER
( (20 Amp)
Auto-Reset
L

BLACK

RED

POSITIVE BATTERY CABLE

[0]0]

RED
0
N 1 _ENGINE
RED RED VOLTAGE
00! [0 o —— 2z
e @O |1 (@@ =gy — I waonero |
NEGATIVE BATTERY CABLE ORANGE | ORANGE
I

00 =

BRIGGS & STRATTON MODELS PLUG DIRECTLY INTO ENGINE.

| 5104811/ENGINE JUMPER HARNESS |
|

L{KAWASKI MODELS ONLY ]

STARTER
SOLENOID
o O
2 POSITIVE
= BATTERY CABLE
STARTER
MOTOR

The above parts group applies to the following Mfg. Nos.:

5901310-1S 5901386 -1S 5901266 - IS
5901242 -1S 5901387 -1S 5901264 - IS
5901243 -1S 5901388 - IS
5901214 -1S 5901224 - IS
5901215-1S 5901225 - IS
5901385-1S 5901265 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

101

TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - S/N: 2017612394 & Below
5410289 / MAIN WIRE HARNESS

{If imernal schematic of the swilch is not shown, the image of the swilch represents the back view of the cennector as it Is connected to the switch.)

IMPORTANT INFORMATION: This wiring diagram schematic is for all models equipped with the following engines: Briggs & Stratton Commerical Turd, Briggs & Stratton Professional Series, and Kawasaki FS, WITH THE
EXCEPTION OF the Kawasaki FS equipped model 5801222 and 5901223. For 5801222 and 5801223 this schematic reflects the serial number ranga 2016277577 & above.

ON MODELS WITH KAWASAKI ENGINES IN S/N: 2017301892 & BELOW: The main wire harness plugged directly inta the engine.

LH NEUTRAL SWITCH RH NEUTRAL SWITCH
(1717050 - Bolt-Or; 722886 - Snap-in) (1717050 - Bolt-On; TO22886 - Snap-in)

@g Neg__om

YELLOW
GREEN

GREEN A

MOTISA

BLACK
PARKING PTO SWITCH
BRAKE SWITCH o
= = (TOzzEEE) 3 NG NO COM
z z BLACK m N n
m m Ciuo = u U
o y] 0
b SRAY
)
& BROWN (
=
o
=
INLINE
@ FUSE HOLDER
1)
2 R
5w [, o) :
15 Amp @ é S
SEAT SWITCH Fuse g o m
5061599 SEAT: 5100540 {Bolt-in]; = =
5061599 SEAT: 5100541 {Twist-in; -
5104741X6 SEAT: 5104741
L WHITE 2
IGNITION SWITCH =
POSITION (CIRCUIT MAKE | |2
SRAY Gaman
BaL&A
3.START B&L&S
N aY
PTO CLUTCH 4 7
[
e
11
m=m
[-X=]=
BLACK =9
A 2
m
BLACK = CIRCUIT
BREAKER
( (20 Amp)
Auto-Reset
L
RED
“““““““““ 7 ENGINE

WHITE O @
Y :

,
| I

RED RED VOLTAGE

55 | o0l — — -

] 1
I
I
|

NEGATIVE BATTERY CABLE ORANGE B f ORANGE S |
e ) 00|!|0e = —— shon |
! L | 5104811/ENGINE JUMPER HARNESS |
I I
BATTERY ] L (KAWASKIMODELS ONLY H
;:;”""’E BATTERY GABLE BRIGGS & STRATTON MODELS PLUG DIRECTLY INTO ENGINE.
+ p—

= STARTER
& ™\ soLenoiD

O e,
) BATTERY CABLE

STARTER;
MOTOR

The above parts group applies to the following Mfg. Nos.:
5901310-1S 5901386 -1S 5901266 - IS

5901242 -1S 5901387 -1S 5901264 - IS

5901243 -1S 5901388 - IS

5901214 -1S 5901224 - IS

5901215-1S 5901225 - IS

5901385-1S 5901265 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 102 TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Grounding Circuit/Op. Pres. - S/N: 2017612394 & Below

5410289 / MAIN WIRE HARNESS

{If imternal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected to the switch.)
IMPORTANT INFORMATION: This wiring diagram schematic is for all models equipped with the following engines: Briggs & Stratton Commerical Turd, Briggs & Stratton Professional Series, and Kawasaki FS, WITH THE
EXCEPTION OF the Kawasaki FS equipped model 5801222 and 5901223, For 5801222 and 5801223 this schematic reflects the serial number ranga 2016277577 & above.
ON MODELS WITH KAWASAKI ENGINES IN S/N: 2017301892 & BELOW: The main wire harmess plugged directly inta the engine.

MOTI3A

BATTERY
POSITIVE BATTERY CABLE

LH NEUTRAL SWITCH RH NEUTRAL SWITCH
(1717050 - Boh-On; 7022886 - Snap-In) (1717050 - Bolt-On; 7022886 - Snap-In)
[T e NO)|
Q
] L
GREEN
<
m
:
PARKING PTO SWITCH
BRAKE SWITCH o
= = (TOzzEEE) 3 NG NO COM
I z BLACK m i
& m Z gt
[I Il
u
n GRAY
U
BROWN
INLINE
® FUSE HOLDER
1)
=}
h  WHITE N =
) O E A o
15 Amp le |F 2
SEAT SWITCH Fuse & |2 m
5061599 SEAT: 5100540 (Boit-in]; & = =z
5061599 SEAT: 5100541 (Twist-in);
S104741X6 SEAT: 5104741
h WHITE =
r _IGNITION SWITCH | |=
POSITION [CIRCUIT MAKE | |
GRAY 1.0FF  [GEM&A
2.RUN B&L&A
3.START B&L&S
N
’
C o=
Bea
H
HE
BLACK = g g
D
w
BLACK < ] o CIRCUIT
BREAKER
< (20 Amp)
Auto-Reset
H
RED
Ir __________________ -i ENGINE
RED RED VOLTAGE
ol o —— sz
WHITE O WHITE
0|1 |[@O— " e I macneTo |
I I
NEGATIVE BATTERY CABLE oRMNGE |y | [@ef—E - — _|
BLACK J | I

I
L

| 5104811/ENGINE JUMPER HARNESS |

(KAWASKI MODELS ONLY

BRIGGS & STRATTON MODELS PLUG DIRECTLY INTO ENGINE.

N RED
= STARTER
@ ™ soLenoip
o o
T POSITIVE
© BATTERY CABLE
STARTER
MOTOR

The above parts group applies to the following Mfg. Nos.:

5901310 - IS
5901242 - IS
5901243 - IS
5901214 - IS
5901215 - IS
5901385 - IS

5901386 - IS
5901387 - IS
5901388 - IS
5901224 - IS
5901225 - IS
5901265 - IS

5901266 - IS
5901264 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved. 103

TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - B&S 541777 Vanguard

MAIN WIRE HARNESS
5410629 - Briggs & Stratten Vanguard Models
LH NEUTRAL RH NEUTRAL
SWITCH SWITCH
L _ 3" “z _ 3@
@] Q
— P L
GREEN h
&
5
=
2
g
§ PTO SWITCH
m f WO Cou
10
1t
8 GRAY
| 1]
] BROWN
€
=
INLINE
- FUSE HOLDER
SEAT SWITCH E]
e RS EE— | |
15 Amp - E g
Fuse s |2 2
WHITE =]
4 IGNITION SWITCH H
SR POSITION CIRCUIT MAKE | |
GRAY 1.0FF  G&M&A
2RUN B&L&A
— 3. START B&LA&S
= 5 o)
PTO CLUTCH HOURMETER
BLACK W ogumon ®
SWITCH A
BLACK
CIRCUIT
BLACK BREAKER
| 4 (20 Amp)
Auto-Resst
|J
RED
L oRANGE TO ENGINE
|j D@
@@
® ®H
RED
D ®
NEGATIVE BATTERY CABLE e e
| |k i VELLOW
BATTERY ENGINE HARNESS
POSITIVE BATTERY CABLE -~
| RED @ a1 FUEL GUT-OFF
* STARTER ®®
o MOTOR [1GNITION ]| ®) ®){'EL2" ISTARTER SOLENOID
= GROUND | 2*N 1) 7yt VOLTAGE REGULATOR
YELLOW 20, .:
é En O- GREEN
E
STARTER RELAY

The above parts group applies to the following Mfg. Nos.:
5901226 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 104 TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - B&S 541777 Vanguard

MAIN WIRE HARNESS
5410629 - Briggs & Stratten Vanguard Models
LH NEUTRAL RH NEUTRAL
SWITCH SWITCH
Q
et TNt T YELLOW L
GREEN ~
&
s
BLACK =
PARKING BRAKE -
SWITCH 2
BLACK : Q | ]
w . L
I O PTO SWITCH
4 |7 [ wcom
- il [
g 1)
]
= . GRAY
| 1
] BROWN
e
=
INLINE
- FUSE HOLDER
SEAT SWITCH E]
e P EE— | |
d 15 Amp - = E
Fuse S 2
N WHITE S
’ =
IGNITION SWITCH H
SR POSITION CIRCUIT MAKE | |
GRAY 1.0FF G&M&A
2RUN B&L&A
— 3. START B&LA&S
-
FT0 CLUTEH HDLIR?!‘E'I'EII
BLACK W gumon ®
SWITCH A
BLACK L g =
= CIRCUIT
BLACK BREAKER
| ( (20 Amp)
Auto-Resst
C.
l oRANGE TO ENGINE
r D@
@@
® @
RED
@
NEGATIVE BATTERY CABLE e e
| BLACK J|lIE YELLOW
BATTERY ENGINE HARNESS
POSITIVE BATTERY CABLE
. LEED @ O (FUEL CUT-OFF
STARTER ®
1 MOTOR [1GNITION 22 {®) ©){ L0 [STARTER SOLENOID
= GROUND 2R 1@ @12 VOLTAGE REGULATOR
YELLOW
# GREEN
g TS -
STARTER RELAY

The above parts group applies to the following Mfg. Nos.:
5901226 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 105 TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - B&S 541777 Vanguard

LLH NEUTRAL
SWITCH

RH NEUTRAL
SWITCH

.@_%.
|

I/

.cg_%.

GREEN

MAIN WIRE HARNESS
5410629 - Briggs & Stratten Vanguard Models

&
2
g
i PTO SWITCH
m W WO couf
10
(PR
il (ﬁ.ﬂc\‘
| 7
] BROWN
2
INLINE
SEAT SWITCH E FUSENLIE
L WHITE OO % | E El -
15 Amp - = 2
Fuse 5 |2 2
WHITE =]
4 IGNITION SWITCH =
BIGH POSITION [CIRCUIT MAKE I
SRR 1.0FF  G&M&A
2RUN B&L&A
= 3. 8TART B&LA&S
A } 5
PTO CLUTCH HOURMETER
BLACK M iGNmoN ®
SWITCH A
BLACK N =
S CIRCUIT
BLACK BREAKER
| ( (20 Amp)
Auto-Resst
rd
l g TOENGINE
r [0)©)]
@@
® @
'\a\l = {3e
NEGATIVE BATTERY CABLE fED WHITE
SATK i VELLOW
BATTERY ENGINE HARNESS
POSITIVE BATTERY CABLE wr
LRED = —{FUEL CUT-OFF |
* STARTER 8
T~ MOTOR [1GNITION -2 _1®) ®1E--O [STARTER SOLENOID
= [GROUND[ 22! Lg) @){—=2—VOLTAGE REGULATOR
YELLOW 20, .:
5[] o
Bl . GREEN
2 | =T |
STARTER RELAY
The above parts group applies to the following Mfg. Nos.:
5901226 - IS
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 106 TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Ground Circuit/Op.

Pres. - B&S 541777 Vanguard

w—
JLIHM
JLIHM

MOTI3A

BATTERY

STARTER RELAY

MAIN WIRE HARNESS
5410629 - Briggs & Stratten Vanguard Models
LH NEUTRAL RH NEUTRAL
SWITCH SWITCH
GREEN
&
5
BLACK =
PARKING BRAKE -
SWITCH 2
BLACK : q | 3
w - L
O PTO SWITCH
f O Couy
- 10
g Ji
v
= 8 GRAY
| 1]
BROWN
INLINE
= FUSE HOLDER
SEAT SWITCH 2
i oo | EEE= | .
d 15 Amp = bl 2
Fuse |§ % E
N WHITE ‘,:!
4 IGNITION SWITCH H
S POSITION CIRCUIT MAKE | |
GRAY 1.0FF [G&M&A
2RUN B&L&A
- 3. START B&L&S
Al = )
P10 CLUTCH HOURMETER
BLACK M iGNimon B
SWITCH A
BLACK 2
= CIRCUIT
AR BREAKER
I 2 (20 Amp)
Auto-Reset
|J
RED
{ oRANGE TO ENGINE
0 D@
[OXO)
® @A
RED
@
NEGATIVE BATTERY CABLE RED HITE
| BLACK e YELLOW .
ENGINE HARNESS
POSITIVE BATTERY CABLE
, |.AE0 @ O (FUEL CUT-OFF
STARTER ®
T~ MOTOR [1GNITION |2 —® © -2 [STARTER SOLENOID
= [GROUND[*™™™ {® @){-"*°—[VOLTAGE REGULATOR
YELLOW 30 ::
é [n O» GREEN
2

The above parts group applies to the following Mfg. Nos.:

5901226 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

107

TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - B&S 49R977 Vanguard S/N: 2017612394 & Below

MOTI3A

MAIN WIRE HARNESS
5412285 - Briggs & Stratton 49R977 Vanguard Madets
LH NEUTRAL ‘ RH NEUTRAL
SWITCH SWITCH
NC _ Rlﬂ Kg _ _wa
@] Q
VELLOW L
GREEN [
GREEN b
E
BLACK =
PARKING BRAKE .
: SWITCH E
BLACK E
% _ _i LU
I O PTO SWITCH
] £} W
- 10t
g JX:
= . GRAY
| 1N
BROWN
INLINE
m FUSE HOLDER
SEAT SWITCH 2
55— WHIE 1 =y E =
|_| 15 Amp - =
Fuse g g
£
WHITE =1
4 oy IGNITION SWITCH | [
POSITION |CIRCUIT MAKE | | ™
GRAY
= o o
HOURMETER
BLACK
BLACK
CIRCUIT
BLACK BREAKER
( (20 Amp}
Auto-Reset
|J
RED
RED
WHITE % % VELLOW
| ORMGE |5 @)
NEGATIVE BATTERY CABLE RED l’
| |RACK din YELLOW
| i hl
BATTERY ! Briggs & Stratton 49R77 Vanguard Engine |
POSITIVE BATTERY CABLE f |
4 wBED STARTER l @ (A RED VOLTAGE REGULATOR| |
MOTOR : @ (F—HIE |
QRANGE
. | ® 61 FUEL SOLENOID I
B b
TA|
YELLOW 50 ;
Elopge
2
STARTER RELAY

N33H9

The above parts group applies to the following Mfg. Nos.:

5901308 - IS
5901394 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

108

TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - B&S 49R977 Vanguard S/N: 2017612394 & Below

MAIN WIRE HARNESS
5412285 - Briggs & Stratton 49RS77T Vanguard Madets
LH NEUTRAL ‘ RH NEUTRAL
SWITCH SWITCH
0 G g %
Q
— W, | YELLOW L
GREEN [
GREEN ~
e
BLACK =
PARKING BRAKE -
SWITCH E
BLACK : | E
:z - i LU
I O PTO SWITCH
2 |= ]
= ] U
S L
= . GRAY
J I
= BROWN
=
=
INLINE
m FUSE HOLDER
SEAT SWITCH g
i 15 Amp = |E 8
Fuse % g =
N WHITE =1
4 orar IGNITION SWITCH | [
POSITION |CIRCUIT MAKE | | ™
CRAY G&M&A
B&L&A
— B&L&S
A
PO CLUTCH HOURMETER
BLACK
SWITCH
BLACK L s =
= CIRCUIT
B \ BREAKER
( (20 Amp}
Auto-Reset
C.
RED
RED
1 1
WHITE g % VELLOW
1 ORMGE | g @)
NEGATIVE BATTERY CABLE RED l’
R {1 YELLOW
| i hl
BATTERY | Briggs & Stratton 49R977 Vanguard Engine |
POSITIVE BATTERY CABLE f |
PR STARTER ! @ 2 |VOLTAGE REGULATOR| |
MOTOR - @ 3 0‘:::; MAGNETO |
| |® &F"""—{FurLsoLenoiD] |
e ]
VELLOW

STARTER RELAY

The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 109 TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - B&S 49R977 Vanguard S/N: 2017612394 &

Below

ILH NEUTRAL
SWITCH

,E_gn

SWITCH

‘ RH NEUTRAL

mg R %w
|

MAIN WIRE HARNESS
5412285 - Briggs & Stratton 49R977 Vanguard Madets

N Wy
GREEN r
GREEN
GREEN -
BLACK 2
PARKING BRAKE .
BLACK SWITCH E
RS S
= = O
E z PTO SWITCH
A |7 [t e
= L} |] |
g 11
il GRAY
| [
& BROWN
2
INLINE
m FUSE HOLDER
SEAT SWITCH é
Y WHITE O nc:: 2 -
] 15 Amp e |E g
Fuse 5 |2 g
WHITE £
4 ot IGNITION SWITCH |§
— POSITION CIRCUIT MAKE | |™
£ill 1.OFF  [GAM&A
ZRUN B&L&A
— 3.START B&L&S
2 S
HOURMETER
BLACK M igumon ®
SWITCH A
BLACK & )
= CIRCUIT
BLACK L BREAKER
( (20 Amp)
Auto-Reset
rd
RED
WHITE g % YELLOW
|j I ORANGE ®®
NEGATIVE BATTERY CABLE RED l’
| Rk i YELLOW
BATTERY | Briggs & Stratton 49R977 Vanguard Engine |
POSITIVE BATTERY CABLE , |
PR STARTER ! @ 2 |VOLTAGE REGULATOR| |
woror L @ |
. I ® & FUEL SOLENOID !
= e
TA|
YELLOW 20, -
E I:” Ou
g
STARTER RELAY
The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 110 TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Ground Circuit/Op. Pres. - B&S 49R977 Vanguard S/N:

2017612394 & Below

ILH NEUTRAL
SWITCH

=

RH NEUTRAL
SWITCH

MAIN WIRE HARNESS
5412285 - Briggs & Stratton 49RS77T Vanguard Madets

e YELLOW
GREEN r
GREEN
BLACK 2
PARKING BRAKE -
f— SWITCH E
Bl
E | O PTO SWITCH
=R [ e
2 L} |
g 11
" GRAY
| 1]
= BROWN
2
INLINE
m FUSE HOLDER
SEAT SWITCH =
. WHITE L3 g -
i ] 15 Amp . |E 2
Fuse = |2 g
\ WHITE =1
4 o IGNITION SWITCH | [
POSITION |CIRCUIT MAKE | |™
L GaM&A
B&L&A
= 3.8TART B&L&S
B S
PO CLUTCH HOURMETER
BLACK
SWITCH A
BLAGK 5 ]
© CIRCUIT
= BREAKER
I ( (20 Amp}
Auto-Reset
|J
RED
RED
WHITE g% YELLOW
[ e | e @)
NEGATIVE BATTERY CABLE RED !/
| |RACK din YELLOW
BATTERY | Briggs & Stratton 49R977 Vanguard Engine |
POSITIVE BATTERY CABLE , |
D STARTER | @ 2 |VOLTAGE REGULATOR| |
moroR || ol fwwower0] |
. I ® & FUEL SOLENOID !
= e ]
TA|
YELLOW 20, -
E I:“ Ou
g
STARTER RELAY
The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS
© Copyright 2017 Briggs and Stratton. All Rights Reserved. 111 TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - Kawasaki Fuel Injected S/N: 2017549125 & Below

5414577 / MAIN WIRE HARNESS - KAWASAKI FUEL INJECTED ENGINES

{If internal schematic of the swilch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

LH NEUTRAL SWITCH RH NEUTRAL SWITCH THROTTLE ROCKER SWITCH (s102218)
(T022886) (To2za85) gack of ) '0"J’°‘"~'°"?'F of Mach
- ——— WRTE . k of Machine[ || ront of Machine
|GNITION SWITCH 7 N;g N Ntz _ {mo E Increase APM -4. Decrease RPM
POSITION | CIRCUIT MAKE o
S
1.0FF GAMEA = C')_,‘ O ?%%ﬁ
2.RUN BaL&A g R A £ cueenmeo | [B_NE (
3. START BEL&S “ E KTHRO'I'I’LE CONTROL MODULE
GREEM (5102075}
2
Gheg,, GREEM 3 z a 3 )
A
e = 5 Pl
Y GAEEM TR e KEY é g
L ACK -]
PARKING BRAKE c
SWITCH ) ‘/\
N N NC NO COM
— — ) VELLOW [I YELLOW
ELACK
0 [
(5104741 X6) -] % IH
G GAAY
BROWN O_O [WHTE
‘ PTO SWITCH
S (5022180)
TRANSIENT
o s | SUPPRESSOR
aaar
A=
N -
-
T
T r4p .||||
BLACK
RED
2ga. GXL) e DVERLACK,
{12ga GXL}
AED
18ga. GXL}
-] BLACKWHITE
—; (1Bga GXEL)
£ TO VOLTAGE
H MAIN RELAY
H (5021758 REGULATOR -
G = PLUG o )
|4 . (5104845
B é; FUEL RELAY MALFUNCTION
£ (5021766) INDICATOR
LAMP (M.LL)
N 5 Tl NN N N A
] > = o 7
o
T e
WHITE (18ga GHL)  ORANGEWHITE (184 0L) ™, 7T rant ) ) ) }
PLUG .
iﬁlﬂd%] = :;‘54":351 ""“‘E‘
ra B
\m's.«so
E g, kL T T A =~y
\ vy
FLACK
arYee (1Bpa. GXL)
o) (oo |
=z | | F2
£ & I\ ]\ N 5
25 TOENGINE ) : ﬁ
GREEMWHITE [1ga GO} BLUEMWHITE [1hga. GXL) r
TELLY POSITIVE BATTERY CABLE
ENGINE WIRE HARNESS (PIN TO CIRCUIT) == i
C2 - Satety Switch
A3 - MLLL. Ground B3 - Fuel Relay Out C3 - Kiyed +12V BATTERY
AS - Main Pty Out | |
AT - Munin Rgiay Contrd | B7 - Fuol Rislay Contral | ] NEGATIVE BATTERY CABLE
A8 - PPS Powsr B8 - FPS Ground C8 - PPS Sgral 5:‘01705: -||||—m -

The above parts group applies to the following Mfg. Nos.:

5901538 - IS
5901505 - IS

© Copyright 2017 Briggs

and Stratton. All Rights Reserved.

112

TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - Kawasaki Fuel Injected S/N: 2017549125 & Below
5414577 / MAIN WIRE HARNESS - KAWASAKI FUEL INJECTED ENGINES

{If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

LH NEUTRAL SWITCH RH NEUTRAL SWITCH THROTTLE ROCKER SWITCH (s102218)
(rozeees) (Tozeesn) Back of M M|-0u,-o|.---ou;F t of Mach
¥EL T I a ron achine
IGNITION SWITCH e M %NO = = N [ IF‘ Incressa RPM L | Decrease RPM
POSITION | CIRCUIT MAKE N _O o 2
1.0FF GAMA&A —:
2.RUN B&LAA : I.— caeoneeo | K A
3.START | B&L&S S L [ THROTTLE CONTROL MODULE
GREEM (5102075}
2
G, GREEN __—E ;
Pl
i GREEM : ; g
Ak 4 = |
PARKING BRAKE o
SWITCH )
(7022886) |
NC NO COM
- — ) VELLOW I] I}_ NELLOH
ELACK
1 K
SEAT SWITCH j]
(51047416) Ao /] IH
G GAAY
BROWN O_O WHTE
PTO SWITCH
\ (5022180)
"
TRANSIENT
e SUPPRESSOR
s
A=
\ M
v
B
o m il
BLACK,
RED
(1290, G311
REDWBLACK
2 BLACKWHITE
E {1Bga. GXL)
H TO VOLTAGE
H MAIN RELAY
H (5021768 oo REGULATOR o
é' (riga Gy B PLUG ohen )
e iz L —c——— | {5104845)
£ g FUEL RELAY MALFUNCTION
a2 (5021766) ||?v:;=?ix| » INDICATOR
LAMP (M.LL)
N oAmeL SN N
! - = A
o
T e
WHITE (18ga GHL)  ORANGEWHITE (184 0L) ™, T T o o oy n Y
PLUG B o crr
PLUG &
Eﬁ“"'“*“‘-‘ P | e k
WHITERE]
an) T M = N T
iz |¥7 o T -
BACK g% & |[—=
(1Bpa. GXL) £ hTd 2]
| (<L| [T
| o| o] v ﬁ
o j=F|
=
= ORANGE
= | | B2 =
HH g I\ ]\ d o o
25 TO ENGINE = K
GREERAWHITE (1ga GXL) | BLUEAMITE [1hga, GXL) (
*EL‘”“‘ - POSITIVE BATTERY CABLE
ENGINE WIRE HARNESS (PINTO CIRCUIT) — =1t
2 - Salety Switch =
A3 - ML Ground | Ba- Fusl Relay Ot | ca-Keysaizv 3 STARTER BATTERY
AS - Mo Reiay Ot | | SOLENDID
A7 - Main Rclay Conted | BT - Fuel Aclay Contral | ° POSITIVE NEGATIVE BATTERY CABLE
AB - PPS Power B8 - PPS Ground G - PPS Signal STARTER BATTERY -||||—,7- -
. - MOTOR CABLE =

The above parts group applies to the following Mfg. Nos.:
5901538 - IS
5901505 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 113 TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - Kawasaki Fuel Injected S/N: 2017549125 &

Below14577 /| MAIN WIRE HARNESS - KAWASAKI FUEL INJECTED ENGINES

{If internal schematic of the swilch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

LH NEUTRAL SWITCH RH NEUTRAL SWITCH THROTTLE ROCKER SWITCH (s102218)
(rozeees) (7022856) Back of M, MIO"J 1 of Machi
WHITE YELLOW WHITE = a T 1 ron achine
A I RPM )
IGNITION SWITCH J N@ _ ino Ngg _ Mo % ncrease -
POSITION | CIRCUIT MAKE o
g
1.0FF GA&M&A = C')% O ?%%é
2.RUN BaL&A 2 R e £ caconneo | R N
3. START BEL&S “ E KTHRO'I'I'LE CONTROL MODULE
GREEM (5102075}
S g
— —3 2
Steg,, GREEN ﬁ — 1 g 5
— ik
= 7 I 4
~ GREEM Fan) 1 : KEY |2
Ak id
PARKING BRAKE =
SWITCH Sy
NG NO COM 7
) > ) YELLOW [I VELLOH
ELACK
1) [Z
SEAT SWITCH j]
(51047416) \ﬂ_/] I
BROWN O"_.O watE
_\ ‘ (5022180)
TRANSIENT
x| SUPPRESSOR
’ CHRAY
5 Y
%
=
N
-
T
HOURMETER
g r4p .||||
BLACK
.
L o0 REDRLACK
v; |[BLACKWHITE
E TO VOLTAGE
H MAIN RELAY
E| [ T REGULATOR -
é (raga. GaL, ~ PLUG ?;?'&‘
g ‘\j]: L ——— | (S5104845)
B CE FUEL RELAY MALFUNCTION
£ (5021768) INDICATOR
LAMP (M.LL)
q oG nY NN N e
] = - I
o
T e
WHITE {18ga GXL|  ORANGEMWHITE (1B GX1) ™, T T ) ) } )
PLUG .
PLUG Fi
‘ﬁqsuo«w; ’,.=|] e \
T B A
izliz bk = 7
g° |g° [ —
El i o
| (<L| [T
S| ol o] |
o j=F|
5
— = & | oRAnGE
H ke |\ ]\ 5
#
2& TOENGINE = 2 P n
GREERAWHITE (1ga GXL) | BLLIEMWITE [Vhga, G} r
TELLY - POSITIVE BATTERY CABLE
ENGINE WIRE HARNESS (PIN TO CIRCUIT) — == i
C2 - Salety Switch
A3 - ML Ground B3 - Fuel Relay Out C3- Kayed +12V %) / STARTER BATTERY
AS - Main Fietay Oul | | SOLENOID
A7 - M Rolay Contral | B7 - Fuol Rlslay Contral | s :219:’“;;: NEGATIVE BATTERY CABLE
A8 - PPS Power B8 - PPS Ground CB - PPS Sgnal STARTER L ———s
MOTOR CABLE =

I

The above parts group applies to the following Mfg. Nos.:

5901538 - IS
5901505 - IS

© Copyright 2017 Briggs

and Stratton. All Rights Reserved.

114

TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Grounding Circuit/Op. Pres. - Kawasaki Fuel Injected S/N:

20175499325 BABEYIRE HARNESS - KAWASAKI FUEL INJECTED ENGINES

{If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

LH NEUTRAL SWITCH RH NEUTRAL SWITCH THROTTLE ROCKER SWITCH (s102218)
(Tozzess) (7022856) Back of M, MIDI.J.O‘!".OHJF 1 of Machi
¥EL ] I a ron achine
IGNITION SWITCH lmn ({"_0 - s i O i Irereiso FEM UNW’" e
POSITION | CIRCUIT MAKE - b o g g
1.0FF G&M&A == = é o
2.RUN BaL&A g | £ oo | R M
3.START BALES u E KTHRO'I'I'LE CONTROL MODULE
(5102075}
P = g
2
Gr — 3 7 T __E H
[GREEN 7 I:E. .E
GREEN Lo KEY § [
BACK = 0
PARKING BRAKE o
SWITCH ) ;'\
ny n Y ~ NG NO COM
’ 7 J YELLOW| YELLOW
SEAT SWITCH
(5104741 X6)
L
TRANSIENT
o SUPPRESSOR
s
Ny
=
I
g M ..|||
BLACK,
RED
(1290, G311
REDWBLACK
AED
18ge. GXL}
[=] BLACKWHITE
—; (1Bga GXEL)
4 —_— TO VOLTAGE
H MAIN RELAY
E (50217680 oop ) REGULATOR
é (riga Gy B PLUG ohen )
|4 Fo (S104845]
g g FUEL RELAY MALFUNCTION
£ (5021766} INDICATOR
LAMP (M.LL)
; ™y CRANNGE Ny BV W W RN
I — - J vy
o
T e
CRANGEWHITE (190 GXL) ™ . T T ) ;’\ ;’\ }
PLUG £E
= 10545, "_“‘52
\V\M'EGE
oy N T T = = ™ T
iz |¥5 o T -
BLACK g7 e% & |[—=
i18ga. GxLy Tl £ L7 4
| (<L| [T
o| o] v ﬁ
o =
5
— == &l ORANGE
iz 58 |\ ]\ g
E
2 TOENGINE = g 3 !
; ﬁ( A r r
GREERWHITE [1hga GXLY BLUEAWHITE (1. GXL) T
TELLY e POSITIVE BATTERY CABLE
ENGINE WIRE HARNESS (PIN TO CIRCUIT) - 7o T
C2 - Satety Switch i
A3 - MLLL. G B3 - Fuel Relay O C3 - Ki k)
A5 Main R:‘:‘;“C‘:ul e e SOLENGID BATTERY
AT - Main Ry Contral | B7 - Fuol Rislay Contral S POSITIVE NEGATIVE BATTERY GABLE
AB - PPS Power B8 - PPS Ground G - PPS Signal STARTER BATTERY "“l—ﬂ' -
MOTOR CABLE *

The above parts group applies to the following Mfg. Nos.:

5901538 - IS
5901505 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

115

TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - B&S S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 44T977, 49T877 ENGINES 5416016A

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING

BRAKE SWITCH
(T022885)
e BLACK] YELLOW
ucg ({»o
o INLINE
[ YELeY — 1 FUSE
5 AMP FUSE
§ (101035,  HOLDER
g [ !
BROWN
T (o

g
L—

LS Aven 3owweD

B SEAT SWITCH
§ (Toexse)
- PTO SWITCH
‘#ﬁt %—’F = WHITE (1722887)
NC ND COM
[I [I D YELLOW
’j BLACK
ORANGE [I
GRAY T
T
o :
20 AMP FUSE 1oLDER E
Co =
B
]
=
RED
~ RED wf'*
BLACK ( BLACK, BLACK
&
BLACK BLACK <
-u” %,
BLACK r R
@ -
§
PTO CLUTCH
BLACK U: GRAY Py
RED
HD @
UL
ORANGE YELLOW N N
3@
TO ENGINE HARNESS
oo e e e L]
1 1

BRIGGS & STRATTON ENGINE HARNESS
1

TO MAIN ESS

| @ (A HE=mfionage Reguinor]
' @

: ® GH ORANGE
I

]

1

1

(

POSITIVE CABLE

BATTERY

BLACK
IIl CABLE |__

b e e e e ————

The above parts group applies to the following Mfg. Nos.:

5901310 - IS
5901385 - IS
5901387 - IS
5901265 - IS
5901266 - IS
5901264 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 116 TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - B&S S/N: 2017612395 & Above

5416016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 44T977, 49T877 ENGINES

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

5416016A

BLACK

PARKING
BRAKE SWITCH
(T022885)

mee g
15 AMP FUSE
S[SIOIM;‘:S HOLDER g
[ - "
dh o | g
z
L
7
B SEAT SWITCH
§ (T023354)
- PTO SWITCH
Jﬂt %"e = WHITE (1722867)
NC ND COM
_EI D B_v:u.ow
’j BLACK
ORANGE [] [}
GRAY T,
T [}\
e :
20 AMP FUSE 40LDER E
Co =
B
]
=
RED
~ RED G’d_
BLACK ( BLACK, BLACK
( o
l'l BLACK BLACK <’q',
BLACK r N
@ -
§
PTO CLUTCH
BLACK /C\:Gm\’ I Y
= e
WHITE ® @
ORANGE @ @ YELLOW YELLOW ’\ r\
TO ENGINE HARNESS

L

ESS

RED

[vohage Reguiatar

e
onuNGe

WU\

SOLENOID

POSITIVE CABLE
BATTERY

BLACK
IIl CABLE |__

The above parts group applies to the following Mfg. Nos.:

5901310 -
5901385 -
5901387 -
5901265 -
5901266 -
5901264 -

IS
IS
IS
IS
IS
IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

117

TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - B&S S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 44T977, 49T877 ENGINES 5416016A

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING
BRAKE SWITCH
(7022885)
BLACK YELLOW
SR
TG me
g < 18 g@{“ HOLDER g
g E [ A—F
™ enou [ | N, g
E
L L |
7
s
B SEAT SWITCH
§ (T023354)
P, 2 [ o] i
e Ho oo YELLOW
|) 1 0 [
ORANGE []
N
T
=
20 AMP FUSE 40LDER
==
C | H
HOURMETER
RED
~ RED G’d_
BLACK ( BLACK BLACK
l'l BLACK BLACK < o(%',
BLACK r N
E o’
PTO CLUTCH
BLACK @Gm\' ™
=HD @
WHITE ® @
ORANGE 3 ® YELLOW s aa
TO ENGINE HARNESS
BRIGGS & STRATTON ENGINE HARNESS |

TO MAIN ESS

@ @-Liwnqznqulum
@1

©® (3o

(

POSITIVE CABLE

BATTERY

BLACK
IIl CABLE |__

b e e e e = = =

b e e e e ————

The above parts group applies to the following Mfg. Nos.:
5901310 - 1S
5901385 - IS
5901387 - IS
5901265 - IS
5901266 - IS
5901264 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 118 TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Grounding Circuit/Op. Pres. - B&S S/N: 2017612395 & Above

5416016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 44T977, 49T877 ENGINES 5416016A

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING
BRAKE SWITCH
(T022885)

YELLOW

YELLOW

FUSE

15 AMP FUSE
(5101835} HOLDER
-
O |

INLINE

LS Aven 3owweD

SEAT SWITCH
2 (T023354)
g - WHITE PTO SWITCH
(1722887)
YELLOW
’/ BLACK
ORANGE
GRAY
-y
20 AMP FUSE | FUSE %
(5021603)
L 11
-'- E
Nt T
g £ HOURMETER
E z ot
= =4
RED “\ﬁ@_
~ RED
BLACK ( BLACK, BLACK
&,
BLACK BLACK (
f ||I r <v‘*'v~
B N M
@ -
5
2
PTO CLUTCH
BLACK /C\:Gm\' ™,
=HD @
D) &)
ORANGE YELLOW r_\_/.,\
B®
TO ENGINE HARNESS

r
|

b e e e e ————

TO MAIN ESS

BRIGGS & STRATTON ENGINE HARNESS

@ AH RED [Voltage Regulatar
e )

@ @—M Fuel Solenoid

(N

POSITIVE CABLE
BATTERY

BLACK
IIl CABLE |__

The above parts group applies to the following Mfg. Nos.:
5901310 -
5901385 -
5901387 -
5901265 -
5901266 -
5901264 -

IS
IS
IS
IS
IS
IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

119

TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - Kawi S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - KAWI FR730V, FS600V, FS691V, FS730V ENGINES 5416016C

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING

BRAKE SWITCH
(T022885)
e BLACK] YELLOW
ucg ({»o
o INLINE
[ YR — 1 FUSE
5 AMP FUSE
§ (101035,  HOLDER
g [ !
BROWN
T (o

g
L—

LS Aven 3owweD

%?é § SE.:\;I'DQS_;:I]'CH
‘l'(ﬁt »’*’?@ = l WHIE PTE?%:FH
NC ND COM
[I [I D YELLOW
[ ) e
ORANGE
GRAY T
T
e :
20 AMP FUSE 1oLDER E
=
C | =
B
]
RED
= RED f
BLACK ( BLACK BLACK
ll” BLACK BLACK < %’q'_
BLACK r N
E -
PTO CLUTCH
BLACK O GRAY T
RED@ @
WHITE ® @
ORANGE ®® VELLOW e
TO ENGINE HARNESS
| 51048117 ENGINE JUMPER HARNESS |

(

|
l l
: @ AH JEC [Voltage Regulatar :
WHITE [Hagets POSITIVE CABLE
: ® @ ORANGE : BATTERY
@ @ s ! e
| | Ill CABLE |__
S a

The above parts group applies to the following Mfg. Nos.:
5901243 - IS
5901386 - IS
5901388 - IS
5901224 - IS
5901225 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 120 TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - Kawi S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - KAWI FR730V, FS600V, FS691V, FS730V ENGINES 5416016C

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING
BRAKE SWITCH
(7022865)
BLACK
e g
15 ame Fuse 515en £
[ - "
dh o (o | g
L ‘:
L
-
’h% SEAT SWITCH
§ (Toexse)
P 2 oo oS
NC NO COM
_EI D B_v:u.ow
’J [I [} BLACK
ORANGE
GRAY /™
T [}\
e :
20 AMP FUSE 4oLDER E
=
CIo| m=
g
F
%
RED
~ RED f
BLACK ( BLACK, BLACK
&
l'l BLACK BLACK ( <7q',
BLACK r R
@ -
5
2
PTO CLUTCH
BLACK @va A
RED
HD @
WHITE
ORANGE @ ¢ YELLOW YELLOW M
P ®
TO ENGINE HARNESS
1 5104811/ ENGINE JUMPER HARNESS |

POSITIVE CABLE

WU\

|

|

: @ @-LWWMMIMW
B
|

|

|

SOLENOID BATTERY

BLACK
ol

© @)W [rursonsd]

The above parts group applies to the following Mfg. Nos.:

5901243 - IS
5901386 - IS
5901388 - IS
5901224 - IS
5901225 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 121 TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - Kawi S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - KAWI FR730V, FS600V, FS691V, FS730V ENGINES 5416016C

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING

BRAKE SWITCH
(7022685)
 BLACK] YELLOW
R
INLINE
[ YR FUSE 2
: 7 15 awe ruse 5135 §
g C|C? "
T BROWN = I 3 ] D
b H]
ul \
7
7
B SEAT SWITCH
§ (Toexse)
Py, IS T oS
N |vewow
l) 001
ORANGE [I
| T—
T
e
20 AMP FUSE 40LDER
==
i
HOURMETER
RED
~ RED f
BLACK ( BLACK BLACK
&
l'l BLACK BLACK < <7q',
BLACK r ) /1
-]
§
PTO CLUTCH
BLACK @va ™
RED
HD @
WHITEL 5 5]
ORANGE @ ® YELLOW s A
TO ENGINE HARNESS
1 5104811/ ENGINE JUMPER HARNESS |

(

POSITIVE CABLE

|

|

: @ @-LWWMMIMW
|| Do
|

|

|

BATTERY

BLACK
ol

© @)W [rursonsd]

The above parts group applies to the following Mfg. Nos.:
5901243 - IS
5901386 - IS
5901388 - IS
5901224 - IS
5901225 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 122 TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Grounding Circuit/Op. Pres. - Kawi S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - KAWI FR730V, FS600V, FS691V, FS730V ENGINES 5416016C

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING
BRAKE SWITCH
(T022885)

YELLOW

YELLOW INLINE o
FUSE
‘5@_@{55 HOLDER g
[ - "
(| - g
L ‘:
h\
)
SEAT SWITCH
2 {TORI54) ™
g - WHITE PTO SWITCH
(1722887)
YELLOW
’/ BLACK
ORANGE
GRAY
-y
s :
20 AMP FUSE 1oLDER E
=
L[] E
., Nt T
g L ¥ HOURMETER
g S =
= =4
N foTuseD)
~ RED
BLACK ( BLACK. BLACK
&,
. ||I BLACK BLACK F %
S SN
@ -
5
2
PTO CLUTCH
BLACK /@\GM\' T
RED
HD @
WHITE _® @
ORANGE @ ® YELLOW an) T
TO ENGINE HARNESS
| 51048117 ENGINE JUMPER HARNESS |
|

RED
POSITIVE CABLE

|
|

i @ @-iﬁn Voltage Regulatar i
: (5 @t {lspnet] : BATTERY
| |
I |

BLACK
ol

(N

© @)W [rursonsd]

The above parts group applies to the following Mfg. Nos.:
5901243 - IS
5901386 - IS
5901388 - IS
5901224 - IS
5901225 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 123 TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - B&S 49R977 Vanguard S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 49R977 ENGINES 5416016D

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING

BRAKE SWITCH
(T022885)
o euex YELLOW
e
YELLOW INLINE o
SE
= ’ saweruse SiiEn 3
: B [—*
L ™ s 0| CH g
z
L,
7
>
e SEAT SWITCH
§ {ToexIs)
P, E o o] T
NC NO COM
[I [I D YELLOW
’J [I BLACK
ORANGE
GRaY T
T
e ;
20 AMP FUSE 1oLDER A
-
C|[ ==
g
F
z
RED
~ RED G’d_
BLACK ( BLACK BLACK
&
e (e %
BLACK ™y ™
@ -
5
2
PTO CLUTCH
BLACK O GRAY
RED
D @
WHITE
ORANGE ® @ YELLOW YELLOW YELLOW [,
P ®
TO ENGINE HARNESS
E
e e e e e — ——— — Bl YELLOW
IBRIGGS & STRATTON ENGINE HARNESS 1 F
g
=

RED
POSITIVE CABLE

BATTERY

I I | BLACK
CABLE

oS
-

The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 124 TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - B&S 49R977 Vanguard S/N: 2017612395 & Above
5416016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 49R977 ENGINES 5416016D

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING
BRAKE SWITCH
(T022885)
BLACK
me g
15 AMP FUSE
S[SIOIM;‘:S HOLDER g
[ - "
™ enout o g
N
)
28 SEAT SWITCH
§ (T023354)
3 PTO SWITCH
‘#ﬁt %’é‘ = HHnE (1722887)
NC NO COM
_EI D B_v:u.ow
’j BLACK
ORANGE D U
GRAY T,
T []\
e :
20 AMP FUSE 4oLDER E
C | k=
B
]
E
RED
~ RED G’d_
BLACK ( BLACK, BLACK
&,
e (e %
BLACK ™y ™
@ -
5
2
PTO CLUTCH
BLACK : GRAY
RED
HD @
WHITE ® @
ORANGE YELLOW YELLOW, YELLOW T
B®
TO ENGINE HARNESS
=
P e e e e = — L] YELLOW
IBRIGGS & STRATTON ENGINE HARNESS 1 <
! 5
=

)E
(-]
RED RED [
POSITIVE CABLE
T BATTERY
= BLACK
) | l | CABLE -

The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 125 TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - B&S 49R977 Vanguard S/N: 2017612395 &
AboG@16016 (5415589) MAIN WIRE HARNESS - BRIGGS & STRATTON 49R977 ENGINES 5416016D

f internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the swilch.)

PARKING

BRAKE SWITCH
(7022885)
etk vELLOW
e
INLINE
[ YR FUSE 2
s 7 '5;‘;@{55 HOLDER g
g [ "
T BROWN = I 3 ] D
L] 2
L L ~’=
7
s
28 SEAT SWITCH
§ (T023354)
P, 2 [ o o
e Ho oo YELLOW
l) 1 0 [
ORANGE []
| T
T
e
20 AMP FUSE 1oLDER
Ei=
C | H
HOURMETER
RED
~ RED G’d_
BLACK ( BLACK BLACK
%
Y B
o’
PTO CLUTCH
BLACK @Gm\'
RED
HD @
WHITE
ORANGE ® @ YELLOW YELLOW YELLOW [,
B®
TO ENGINE HARNESS
®
e e e e e — ——— — Bl YELLOW
IBRIGGS & STRATTON ENGINE HARNESS 1 F3
o
2

RED
POSITIVE CABLE

BATTERY

I | | BLACK
CABLE

IO
-

The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 126 TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Ground Circuit/Op. Pres. - B&S 49R977 Vanguard S/N:
2017812393541 K38)/BAIN WIRE HARNESS - BRIGGS & STRATTON 49R977 ENGINES 5416016D

ic af the' ch is nol shiown, the image of the switch represents the back view of the connector as it is connected to the switch.)

PARKING

BRAKE SWITCH
(Ta22665)

YELLOW

INLINE

YELLOW

15 AMP FUSE

FUSE
(511035 HOLDER

1| H
1 |Ch

|’:‘

LS Awen 3owveD

SEAT SWITCH
2 {TORI54) ™
g = WHITE PTO SWITCH
(1722887)
YELLOW
’/ BLACK
ORANGE
GRAY
-y
e :
20 AMP FUSE 1oLDER E
=
TS (LA ]
ﬁ L £ HOURMETER
H iy
RED L GRAY, :
<HnoTuseD]
~ RED
BLACK ( BLACK. BLACK
"4
%
I g Y
—
PTO CLUTCH
BLACK /@\GM\'
=D @
WHITE _@ @
ORANGE @ @ YELLOW YELLOW YELLOW 71
TO ENGINE HARNESS
e — e . — —— — — — = — — —— — L] YELLOW
IBRIGGS & STRATTON ENGINE HARNESS 1 F3
o
=

POSITIVE CABLE
BATTERY

I | | BLACK
CABLE

Q E RED RED [
=

The above parts group applies to the following Mfg. Nos.:
5901308 - IS
5901394 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 127 TP 400-5103639-R-HZ-F



Electrical Schematic - Charging Circuit - Kawasaki Fuel Injected S/N: 2017549126 & Above

5416016 (5415589) MAIN WIRE HARNESS - KAWASAKI FS730V EFI ENGINES

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the swilch.)

5416016E

PARKING
BRAKE SWITCH
(T022886)

BLACK YELLOW

YELLOW

—

15 AMP FUSE
(5101535}

|f:‘

. AYHD  JONVHO

INLINE
FUSE
HOLDER

1| CH
|-

L
-
SEAT SWITCH
%’? ] (T023354) it
H 4 PTO SWITCH
-
%‘5(% %}$ z WHITE ﬁ (1722887)
{O—On o
E NC NO COM
D D D VELLOW
L
M iGNmion B
SWITCH BLACK
. (s009ET) A [I
ORANGE
LUy W
T 7
i :
20 AMP FUSE 3
(5021603) HOLDER RED a
RED
ol v T N
8 $  HOURMETER
5 —
| T e
(7%
RED
ok
K ¥
BLACK BLACK BLACK
BLACK BLACK < Q"o
'||| ¥
BLACK r T
£ PTO CLUTCH -
[+]
” BLACK 6: GRAY T
YELLOW, YELLOW T 7T
RED @ @
WHITE __@ @ YELLOW RED
onauoe reviow ___m=
@ @ POSITIVE CABLE *
TO ENGINE HARNESS ’J BATTERY
INLINE YELLOW o BLACK
5416382 / CHARGE HARNESS, EFI ,,p ryee MAE pe— ]| e -
5023454 MOTOR
o o Ny,
TO VOLTAGE l_ ] D POSITIVE
REGULATOR | BATTERY CABLE
ON ENGINE
5415759 / JUMPER HARNESS, KAWI EFI
L ORANGE
S5 THROTTLE CONTROL
| BLACK [1ne MODULE (5102075)
BLACK, LACK ORANGE -
ENGINE WIRE GREENTED j £
[PI:%SCSIRCUH] WHITE/RED I3 @_g
::-“M‘;I.k.'l;:;n; ; BLUEWHITE WHITE] @
- Main Fow
Af - Analog nput {+] = 0 =
(Thratie Switch) L2 HTD) @1z
g Té‘.’éﬁ“m"."‘“”" b=- _I:» e _;:Lzuus GHEENRED TO MAIN z
€2 - Giround bo Kill ‘;'D‘:’Ai] @@@@ @@@0 (5104845) hon o f TGRNWHT HARNESS §
& g o l'—‘ {To ENGINE A "‘;;::;;“ U U:::ZE.HPM *
Signal RED SWITCOI "-EH friviving Machine
BLUEWHITE [ 1 (On-0fi-on)
[ TANBLACK

The above parts group applies to the following Mfg. Nos.:

5901505 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

128

TP 400-5103639-R-HZ-F



Electrical Schematic - Cranking Circuit - Kawasaki Fuel Injected S/N: 2017549126 & Above
5416016 (5415589) MAIN WIRE HARNESS - KAWASAKI FS730V EFI ENGINES 5416016E

(If internal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the swilch.)

PARKING

BRAKE SWITCH
(T022886)
BLACK YELLOW
LF
YELLOW INLINE °
2 O— 15 AMP FUSE HoLDER g
=]
¢ ]
T BROWN (! :}‘ g
Y L h
-
y
SEAT SWITC
%’3' ] (7023354) "
=]
H ™
&y 2 OF O T S
Ne Mo com| o
S T el
r BLACK
ORANGE D
GRAY T
T
e :
A on>C HOLDER 3
I-'I [h
COCh
g ) -]
dat g
RED
BLACK K BLACK,
'||| BLACK BLACK (
BLACK r i B
g PTO CLUTCH <
[+]
) auac /@\G L
u YELLOW, YELLOW ™
RED
D@
\ﬂHI'I'E__@ YELLOW
ORANG! YELLOW RED
< @ @ POSITIVE CABLE +
TO ENGINE HARNESS BATTERY
INLINE YELLOW BLACK
5416382 / CHARGE HARNESS, EFI 10 ruse Fuse pp— ..|”_MlaLE -
{ MOTOR

[ - REO

11

TO VOLTAGE [ ] l:l' POSITIVE
REGULATOR BATTERY CABLE
ON ENGINE

5415759 / JUMPER HARNESS KAWI EFI

ORANGE
THROTTLE CONTROL
BLAGK |11 MODULE (5102075)
BLACK, BLACK ORANGE =
ENGINE WIRE ‘ GREENRED £
) N g
{PINTO CIRCUIT) VHITERED — H3 @
A3 ML Light B BLUEAWHITE WHITE]
AS - Main Power 8 @
A8 - Analog nput {+} Ll RED @ @
(Throtila Switch) ]
B8 - Analog nput (-] D=__k - - ——{ S
(Ground) PLUG TO MAIN
PL
gg s;ena“z::j:‘ 1 UG] o@@o (5104845) . . . HARNESS §
o - o ko O T ENGIE Increase APM| |Decrease RPM =
Signal RED THROTTLE ROCKER :m:‘l:
ac
BLUEMWHITE [ 7| SWITCH sl 5roiion)
[ TANBLACK

The above parts group applies to the following Mfg. Nos.:
5901505 - IS

© Copyright 2017 Briggs and Stratton. Al Rights Reserved. 129 TP 400-5103639-R-HZ-F



Electrical Schematic - PTO Clutch Circuit - Kawasaki Fuel Injected S/N: 2017549126 &

Abo

i i

16016 (5415589) MAIN WIRE HARNESS - KAWASAKI FS730V EFI ENGINES

mal schematic of the switch is not shown, the image of the switch represents the back view of the connector as it is connected to the swilch.)

5416016E

PARKING
BRAKE SWITCH
(T022886)
BLACK YELLOW
ﬁ __({»o
YELLOW INLINE
) @) 15 AMP FUSE HoLDER E
=3
g ] = B
T sno i | g
L 2
Y
7
)
SEAT SWITCH
%’? ] (T023354) it
H 4 PTO SWITCH
-
“&(‘5 %7‘-6‘ = O_.O MnaTe % (1722887)
o
E NC NO COM
L D H D VELLOW
ORANGE D
BROWN
) S—
T
20 AMP FUSE
(5021603) HOLDER
C 1 -
I&- —
S HOURMETER
E [5 7
A §
RED
BLACK K BLACK
‘||| BLACK BLACK <
BLACK ’/ N T
£ PTO CLUTCH 4
{+]
3 BLACK iQ: tcnn\f ™
YELLOW YELLOW T
RED @ @
\ﬂHI'I'E__@ @ YELLOW
ORANGE L1'3) @ S—-
POSITIVE CABLE
TO ENGINE HARNESS BATTERY
INLINE VELLOW/ BLACK
5416382/ CHARGE HARNESS, EFl ., upse 22 — ot -
MOTOR
(][ T
TO VOLTAGE l_ ] D POSITIVE
REGULATOR ! BATTERY CABLE
ON ENGINE
5415759 / JUMPER HARNESS KAWI EFI
ORANGE
THROTTLE CONTROL
| BLACK [1ne MODULE (5102075)
BLACK, BLACK CHANGE -
ENGINE WIRE ‘ GREENRED j £
(PINTO CIRCUIT) VHITERED — —{3 @__2
A3~ ML Light B AWHIT
A5 - Main Powee 8 ROEMHTE e @
A8 - Analog Input {+) = 0 RED -
Thrattle Switch)
es.kra’:\g:lwkrﬁ_l] D=__k - - '@ @'_;
\Ground) TO MAIN
gg s;ena“z::j:‘ ‘;'n':f“] o@@o (5104845) HARNESS §
c TO ENGINE ”
s g.;::? freut l RED THROTTLE ROCKER
BLUEMWHITE [ 7 | SWITCH isicezie [<:\m-|:|a|-|cm|mﬂmm
[ TANBLACK

The above parts group applies to the following Mfg. Nos.:

5901505 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

130

TP 400-5103639-R-HZ-F



Electrical Schematic - Ign. Grounding Circuit/Op. Pres. - Kawasaki Fuel Injected S/N:

201 mgqmqmwm WIRE HARNESS - KAWASAKI FS730V EFI ENGINES 5416016E
(ITimternal schematic of the is nol shown, the image of the switch represents the back view of the connector as it is connected to the swilch.)
PARKING
BRAKE SWITCH
(7022865)
YELLOW
YELLOW INLINE o
FUSE
15 AMP FUSE 5\ ben :
] |- "
dk (mw) | - g
L ~
y
SEAT SWITCH
Ll (7023354) >
] 4 PTO SWITCH
= O—O LAl = (1722887)
; I o oom YELLOW
S 00 1
igniTion B
SWITCH BLACK
s (5020527) A D
ORANGE
joRay o |
g
:
A on>C HOLDER w N X A
) [ (C
C ™
4 MNP
1; $  HOURMETER
= ﬁ e ..
RED
nY RED
BLACK ( BLACK BLACK
0 %
r T
PTO CLUTCH -
BLACK /@\GHI\' T
YELLOW, YELLOW T T
RED M@
WHITE @ VELLOW
ORANG YELLOW i
= {3 ® POSITIVE CABLE
TO ENGINE HARNESS BATTERY

5416382 / CHARGE HARNESS,

INLINE

FUSE
40 AMP FUSE
(s0e4s9)  HOLDER

ot

EFI

[

O o
/ STARTER
MOTOR

RED i

BLACK
'l I | CABLE

TO VOLTAGE ([ H POSITIVE
REGULATOR BATTERY CABLE
ON ENGINE
5415759 / JUMPER HARNESS, KAWI EFI
L ORANGE
THROTTLE CONTROL
| BLAGK |11 MODULE (s10:075)

BLACK, BLACK ORANGE <
ENGINE WIRE GHREENAED j E
HARNESS ) = g
(PINTO CIRCUIT) WHITEIED — o
A3 ML Light B BLUEWHITE WHITE
A5 - Main Powee § d
so-trucoweats) 9ce0 fol ) @d— e
g Tsr:ﬁ.:;m b _I:” - i GREENRED TO MAIN :
€2 - Ground to Kil (;'D-:f“] 0@@@ (5104845) pon 4 TGRNWHT HARNESS §
g: : :::‘eo;nlerclm I o ENGINE increase APM[_] [] [oecrease rom x

Soeat RED ]\ THROTTLE ROCKER Frontot
ac
BLUEAWHITE [ P SWITeH e oromon
[ TANBLACK

The above parts group applies to the following Mfg. Nos.:

5901505 - IS

© Copyright 2017 Briggs and Stratton. All Rights Reserved.

131

TP 400-5103639-R-HZ-F



Notes




Notes







Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 27, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
< nside
£ ( - ) Diameter
% \
;* \ J
s | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
o Length
—Q
L N
—
—X
< Y
N
—<
N
—_—N

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16” Wrench—1/2”

3/8” Bolt or Nut
Wrench—9/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”



Parts
Manual
1IS700Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2017 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.




